Major Assemblies & Ramps | The Blue Pages

Optional Kits available through your Distributor:

Flipper Rebuild Kit (Left) ...oceeiiiieiiiie e 500-6307-10
Flipper Base Plate Kit (Left)......coeouerruiiriereeieeeeeeeeeeeeeeeeeeeee e e e e 515-6617-01

Kit includes: Flipper Base Plate (Left) pre-threaded with securing hardware; see the Flipper Drawing for view.
Flipper Rebuild Kit (Right) ....cceeveriiiiiieeiieeecceieeec e ee e eeee e 500-6307-00
Flipper Base Plate Kit (Right)....c.ccccceveiuiirmiieieeeceeieeeeeeeeeee e 515-6617-00

Kitincludes: Flipper Base Plate (Left) pre-threaded with securing hardware; see the Flipper Drawing for view.

Pinball Location Maintenance Standard Kit (for Big Buck Pinball) ........ccccueeeeeen...... 502-6002-B2

Standard Kit includes : 8 oz. Novus Wax #2 Fine (Red) (675-0003-01 ), Cloth, Rubber Rings (used above
playfield), Bulbs (Bulb quantities vary and is limited to 25 per type), Fuses ( 1/per type) and 4 Pinballs. Note:
Quanties, sizes and contents subject to change without notice.

Pinball Location Maintenance Deluxe Kit (for Big Buck Pinball) ......cccevvvrvveueeenn...... 502-6003-B2

Deluxe Kit includes : Pinball Location Maintenance Standard Kit as described above plus a quantity of Flipper
Rebuild Kits. Note: Quantity varies which equals the same quantity of flippers used in this game.
& THIS GAME KIT INCLUDES (2 ) FLIPPER REBULLD KITS A

Plastics*Kit (for Big Buck Pinball) ......cccoeeeieiiiireiiieieeeeeeeeeeeeeee et 803-5000-B2
Plastics Kit includes: Plastic Sets (830-6103-XX)

Decals*Kit (for Big Buck Pinball) ......covvemneeiiiiiiiiieceeeeeeeee e 802-5000-B2F
Decals Kit includes: Decal Set (820-6558-XX)

Mylar*Kit (for Big Buck Pinball) .ec..eeereieeeeieeeireeeiecneecceeeeee e 802-5001-B2
Mylar Kit includes: Full Mylar (820-5999-B2)

*Attention: No individual Plastic or Decal can be ordered separately, unless noted otherwise. Plastics & Decals
are subject to change without notice during and / or after production. Key Fobs subject to availability and may or
may not be included in the plastic set. All designs, shapes & pieces used subject to change without notice. Kit
contents subject to change. Service Bulletin(s) will announce any critical changes, if warranted. The last 2-digits
shown on plastics or decals are for reference only.

Assemblies & Ramps

b1



Ball Shooter (P!un;gere

(Iltems 1-6)

Assemble into
Housing in the
following order:

Rod Assemby
(see item 2),
Short Spring
(see ltem 3),

Washer
(see ltem 3},
Bushing
(see ftem 4)

and then ...
and then ...

Bushing
(see ltem 4),
Washer
(see ltem 5),
L.ong Spring
(see {tem 5),
Washer
(see ltem 5,
Retaining Ring
(see Item 5),
Plunger Tip
{see ltem 6).

Assembly, 500-6146-00-04

Securing Hardware for ltems 3 & 5 are
aiso shown separated from the Ball
Shooter (Plunger) Assembly for clarity.

Retaining
(E-) Ring
{see ltem 5)

DA—
Washer
(see ltem 5)

QTY.| SPIPARTNr. |

1 Housing Asm. + Bushings (ftem 4) 1 535-5067-02
ltem 1 is secured to the Cabinet by: Support Plate [not included with ftem 1 or Assembiy]
(535-5027-00), #10-32 X 1/2" PPH (Sems) Zinc TF (Qty, 3) (237-8033-00}, #10 Split Lock
Washer (Qty. 3) (244-5003-00) and #6 X 1/2" HWH AB (Zinc) Red (Qty. 2) (234-5001-02)

2. . Rod Assembly (with Black Knob) 1. 515-6557-00
3 Comp. Spring (Short) (Knob Side) 1 266-5010-00

ltern 3 is sandwiched onto ltem 2 (Front Side) between the knob and by:
Washer, 3/8" |.D. X 5/8" O.D. X 1/16" (242-5014-00)
2. 280-5010-00

4 Bushing, 3/8" 1.D. (Oilite)

Item 4 is included with ltem 1, Housing, (1 @ the front; 1 @ the back) as shown.

5  Comp. Spring (Long} [ 5 035%e) 1 268-5001-04

ftem 5 is sandwiched onto item 2 (Rubber Tip Side) by: Washer, 3/8" 1.0. X 5/8" O.D. X
116" (Qty. 1per side) (242-5014-00) and Retaining Ring, 3/8" © Shaft (270-5012-00)

6 - Rubber [Plunger] Tip (Black 50 Duro) - 4 = 545.5276-00

Ordering Note: If 500-6146-00-04 is unavailable, order the individual part(s) actually required. ... identical to 500-6146-00-07
has Comp. Spring [Orange, .038" o] (266-5001-07) or 500-6146-00-05 has Comp. Spring [Blue, .031" o] (266-5001-05).

Autoplunger Arm Weld Asm., 500-6091-00 éHems 1-5),
Autoplunger Coil Assembly, 500-6092-02-ND (ltems 6-9}
and Shooter Lane Switch Assembly, 500-6096-00 (ltems 10-12

Washer
{see ltem 3}

| Nr. | AUTOPL. ARM WELD PARTS|QTY.| SPIPART Nr. | Nr. | AUTOPLNGR. COIL PARTS |QTY.| SPIPARTNr. |
1 . Arm Weld Assembly 1 515659600 | 6  Autoplunger Coil Bracket Assembly 1 515-6527-00
Hemi 1is secured to item 2 by: Retaining Ring, 1/4° o Shaft (Qty. 1) (270-5002:00) ftems 1 & 6 are secured below the P/F by: #8 X 1/2" SHWH AB {Zc.) (Qty. 8) (234-5101-C0}
2 Autoplunger Fulcrum 1 535-7697-00 | 7  Coil Retainer Bracket 1 B35-5203-03
3 Nyliner, 1/4" (Thomson #411 .FF)‘ 2 545-5423-00 ltem 7 is secured to ltem 6 by: #8:32 X 14" PPH MS (Sems) Zine (Qty. 2) (232:5300-00)
4 Plunger & Link Assembly 0 511-5183-00 | 8 Coil, 24-940 [ NO DIODE | 1 090-5036-ND
ftem 4 is secured to item 1 by: Retaining Ring, 1/4" o0 Shaft (Qty. 1) (270-5002-00) COIL DOES NOT REQUIRE A DIODE. SEE © COIL NOTE BELOW FOR DETAILS.
For Individual ltems use : Plunger 1.81" Lg. (530-5025-05), Plunger Link (545-5293-00) i = i
and Rolt Pin 1/8" 0 x 5{8" Lg. (251-500&00{ ‘ ; ‘ 9 CO“ Sleeve . ; il REFjsoo‘eggg-%z %g%gmggg)
5. Compression (Return) Spring 1 966-5020-00
= (ASM.REF.5006091:00, feme 15 | Nr. | SWITCH PARTS QTY.| SPIPARTNr. |
10 Switch (for Shooter Lane) 1 180-5157-00
Switch has a Diode (1N4004) (112-5003-00). Can be replaced with (1N4001) (112-5001-00).
11  Switch Mounting Bracket 1 535:-6173-00

item 11 is secured to Playfield by: #6 X 1/2° SLT HWH AB (Zinc) (Qty. 2) (234:5001:02)

12  Switch Body Protect Plate 14 535-6539-00
ftem 12 is secured to ftems 10-11 by: #2-56 X 1/2" Unslotted Ser. HWH #4 Head TR3
Black (Qty. 2) (237-5937-02) and #2-56 Hex Nut (Qty. 2) (240-5301-0)

{(ASM. REF. 500-6096-00, ltems 10-12)

For Securing Hardware,
see the Parts Table above,
under the item desired.

B
»
R
o
3
=
o

L7
Re
m‘
Qo
3

~
o

Coil Sleeve Czil A:ste;rrlzt;g/
ini thru Coil shown tu
F(igtiug:;\g v 80° for clarity.

(see ltem 4)

Item 3 is aiso
shown separated
from the Auto-
plunger Fulcrum
for clarity.

Retaining
(E-) Ring Take Note:
(see ltem 4)

D Coil Note: © MO DIDDE
ON LUGS. [freplacing
with a coil of the same
gauge and turn & it has
a diode on it, remove it
before using.

Qty. 2

Roll Pin

For Securing Hardware,
see the Parts Table above,
under the item desired.

(ltems 1-13)

b2



4-Ball Trough Assembly, 500-6318-24-ND (Items 1-13)

and Associated Parts:

Ordering Note: Identical to 500-8318-14 with exceptions, see note below ltem 13 (Parts

See Parts Table Below.

Table).

Nr. | 4-BALL TROUGH PARTS QTY.| SPIPARTNr.

Nr. |4-BALL TROUGH PARTS __ |QTY.| SPIPARTNr. |

1 . Ball Trough Outhole Mounting Bracket . 1 515.6580-01
ltem 1 is secured below the playfield by: #8 X 1/2" SHWH AB (Ze:) (Qy 47 (234-5101-00)

2 Coil Mounting Bracket 1 535-7330-01

ltem 2 is secured to ltem 1 by: #8-32 X 3/8" HWH Swage (Sr.) Zinc (Qty. 4) (237-5975-00)

11  Trough Ball Guide Plate 1. 535.7801-00
ltem 11 is secured to Hem 1 by: 1/4" X 5/16" X 144" |.D. Spacer Tap. (Qty. 1)
(254:5014-03y and #2:56 X 1/2° HWH (Sery UNS #4HD TR BO{Qy. 41 (237 -5937:02)

12 Dual OPTO TRANS Board Assembly 1 515-0173-00

13 Dual OPTO REC Board Assembly. 1 515-0174-00
ltems 12 & 13 are secured by: #5-32 X 5/8° HWH Swg (Ser) Zc (Qty. 3/per) (237:5976-04)
For Individual ltems use : Dual OPTO Transmitter Board (Qty. 1):(520-5173-00); Dual
OPTO Receiver Board (Qty. 1) (520-5174-00), OPTO PCB Tube Spacer (Brass) (Qty. 3/per)
(530-5308-02) and OPTO PCB Rubber Grommet {Qty. 3/per) (545:5518-00)

Ordering Note: If 500-6318-24-ND is unavailable, order the individual part(s) actually required,
This assembly is identical to 500-6318-14-ND, -15 or -25 except for the quantity of items 9 &
10 (Qty. 4/per on 5-Ball Trough) and Item 11, required when a Magnet Mech. is used in the
game. -ND means no diode on Item 4, Coil, 26-1200.

ASSQCIATED PARTS ARE NOT INCLUDED WITH THE ABOVE ASSEMBLY,

3. .Coil Retaining Bracket ; : 535-5203-03
Iltem 3is 'secured toltem 2 by: #8-32 X 1/4" SHWH (Serr) Zinc (Q1y. 2) (237-5975-04)

4  Coil, 26-1200 [ NO DIODE ] 1 090-5044-ND
COIL DOES NOT REQUIRE A DIODE. SEE © COIL NOTE BELOW FOR DETAILS,

5 Coll Sleeve (Short) (Formost #10-7077) 1 545-5076-01

6 Steel & Nylon Plunger Asm. (3.57") 1  515-7309-01

7 Compression (Return) Spring. . 1 986.5020-00

8  Rubber Bumper (Grommet) 1 545-5105-00
‘9 Micro Switch (Roller Actuator, LiteForce). . 3 180:5119:02

Nr. | ASSOCIATED PART(S) |QTY.| SPIPARTNr, |

item 9 requires: Heat Shrink Tubing 1/8" 6 PUL24 (Qty. 1/per) (6(35-5006-00) :
Switchihas a Diode (11N4004).(112:5003-00); Can be replaced with (1N4001)(112:5001-00).

10 Switch Body Protect Plate 3  535-6539-00

AP-A Ball Trough Enter / Exit Scoop 1 B35-7329-01

ltem AP-A secured to the playfield by: #8 X 1/2" SHWH AB (Zinc) {Qty. 4) (234-5101-00).
Ap-B Steel Balls (1-1/16" 8) .

4 260-5000-00

Take Special Note:

ltem AP-A, Ball Trough Enter / Exit Scoop,
535-7329-01 (not included with the 5-Ball
Trough Assembly), is shown floating

above and rotated slightly for clarity.

3

Spacer
{see ltem 11)

For Securing Hardware, T
see the Parts Table above,
under the item desired. in

Take Note:

remove it before using.

see the Yellow Pages.
Q1

See securing hardware
under ltems 12 & 13.

Coil Note: & NO DIODE ON LUGS. /freplacing :
with a coil of the same gauge and turn and it has a diode on it,

For a break-down of parts of ltems 12 & 13, Dual OPTO
TRANS & REC Boards (515-0173-00 and 515-0174-00),

Assemblies & Ramps’

ltem 12, Dual OPTO TRANS .
(Transmitter) Board, 515-0173-00,
is mounted on the other side of |
the Trough Assembly, in line with
ftem 13, Dual OPTO REC
{Receiver) Board, 515-0174-00,
using same hardware.

%

{Cable Wiring Harness
036-5508-04
3-Pin Connector
045-5007-03
12-Pin Connector
045-5007-12

b3



Flipper (Left) Assembly, 500-6543-15-ND
and Associated Parts: Yellow Flipper Bat & Shaft Asm.,

| Nr. | FLIPPER (LEFT) PARTS |QTY.| SPIPARTNr.

1  Flipper Base Plate (LEFT) 1 See FRP1

item 1 is secured below by: #8 X 1/2" SHWH AR (Zinc) (Qty. 8) (234-5101-00)
Ordering Note : Individual Part (535-7275-01) is not prethreaded, see ltem FRP,

Hardware for

1 180-5149-00

#6-32 X 5/8" HWH Bwage (Ser.) Zc. (Qty. 2) (237-5876-04)
EF

7. Spring Washer
8 Coil Support Br
1

HemBis secured o | em 1 a8 ) - Q
g Coil, 23-900 [ NO DIODE JerLug 1 090-5020-30

_ COIL DOES NOT REQUIRE A DIODE. SEE © COIL NOTE BELOW FOR DETAILS.
10 CoilSleeve ~ 5388-00
11 Deflector Pad (Bumper) 545.5428-00
12 FHipper Plunger & Link Su ’
Eorindividual items use
(545-5611-01} a

43 Crank Bar (Pawl) 1 530-5070-02

item 13 requires: Bushing, 192" & 1D X.312" ¢ OD X .195" (Qty. 1) (530-5139-00)
il ub 1

PLUNGER, LEFT
LINK & <
FRP CRANK STYLE

2  237-6144-00
ftem 15 requires: #10-32 Nylon Stop Nut (Qty. 1) Flipper Link Side Only (240-5203-00)
and #10 Split Lock Washer (Qty. 1) Switch Actuator Side Only (244-5003-00)

Toof required for ftern 15: 5/32" or 4mm Allen Wrench

(LEFTSTYLE)

ltemn 14@ is also shown separated
from ltem 13, Crank Bar, for clarity.

Coil Sleeve
thru Coil

Take Note:

O Coil Note: © NO DIODE

FRP FLIPPER BASE PLATE KIT (LEFT):
1 Includes ltem 1 pre-threaded >+< Securing  515-8617-01

(Items 1-15)
515-5133-06-08 (ltems AP-A / AP-B)

ltems 2, 3,6 & 8.

For Securing Hardware,
see the Parts Table above,
under the item desired.

use 4mm
or 532"

piral Pin

Allen
= ON LUGS. /f replacing e
with a coil of the same
S%’FLTE gauge and turn & it has
NO DIODE a diode on it, remove it Bushing
before using. (see tem 13)
Spring Washer ’ 4

Bushing

/ (see llgm 12)
<t

item 12’s Bushing is also
shown separated from the
Flipper Plunger & Link
Sub-Assembly for clarity.

behind Coil
Support Bracket

Link

3
®
®
3
=
a.
*
Qo
~
»
3
-}
®

Reference
Service
Bulletin 152
for addtional
information
on ftems 12

The differences between

the Left & Right Flippers

are:

#10 Nylon
Stop Nut

{see ltem 15)

ltemm 1, ftem 4 and
ftem 14®

The coils may also differ )
i #10 Spiit
depending on the game. Lack Whsher

se ltern 1
ASSOCIATED PARTS ARE NOT INCLUDED WITH THE ABOVE ASSEMBLY, (see item 15)

| Nr. | ASSOCIATED PART(S) laTY.] SPIPARTNr. | Take Note: ' e
AP-A \(E‘!" :(-n?r\[N df;{igspﬁ/:'t?gu% }gzggeArsgf?h;z ; 1 51551330606 ® "R"indicates ltem noted is @ 1 oigr

secured with rivet(s) as listed.

1 545527722

AP-B | Large Flipper RED Rubber Ring

b4



Flipper (Right) Assembly, 500-6543-05-ND (Items 1-15)
and Associated Parts: Yellow Flipper Bat & Shaft Asm., 515-5133-06-06 (ltems AP-A / AP-B)

| Nr. | FLIPPER (RIGHT) PARTS

1 Flipper Base Plate (RIGHT) 1 See FRP1
tem 1 is secured below by: #8 X 1/2" SHWH AB (Zinc) (Qty. 8) (234-5101-00)
Ordering Note : Individual Part (535-7275-00) is not prethreaded, see ltem FRP1.

2. Flipper Bat Bushing (White Plastic) 25" g |D. 4

3 Power (EOS / End-of-Stroke) Switch 1 180-5149-00
item 3 is secured to ltem 1 by: #6-32 X 5/8" HWH Swage (Ser.) Zc. (Qty. 2) (237-5976-04)

4 Sw Plate/Spring Return Brkt, (RIGHT) 1 535-7354-00
5 Flipper Return Spring 1 265-5035-00
6. Coll Stop Bracket Sub-Assembly

Item 6 is secured to Item 1 by: #10-32 X 3/8" SHWH Swage (Serr) Zinc (Qty. 2) i
(237:5985-00) and #10 Split Lock Washer (Qty. 2) (244-5003-00) i :
269-5002-00

515-6308-01

FRP

 545-5070-00 |8

item 2 i secured to ltem 1 by: #6-32 X 3/8" HWH Swage (Ser) Zc. (Qty. 3) (237:5976:02) 1] b

7 Spring Washer (17/32" 1D X 3/4" X 1" 1
8 Coil Support Bracket : 1 535-7356-00
Htem 8.is secured to'ltem 1 by: #8-32 X 3/8" HWH Swage (Ser)yde. (Qty 2) (237‘597500) .
g  Coil, 23-900 [ NO DIODE ] BLUIE 1 090-5020-30 |
COIL DOES NOT REQUIRE A DIODE. SEE © COIL NOTE PREV. PAGE FOR DETAILS. ||
10 Colil Sleeve = 1 545-5388-00
11 Deflector Pad (Bumper) 1 B45-5428-00
12 Flipper Plunger & Link SubsAssy. 1 515.6304-03

For Individual ltems use : Flipper Plunger (530-5349-01) and Plunger “Flipper” Link
(545-5611-01) and is secured 1o the Plunger by: Bushing, 18" g 1D X 281" ¢ 0D X 187"
(Qty. 1):(530-5532-00) and Spiral Pin o 5/32" X 3/4" Lg. (Qty. 1) (251-5015-02)

13 Crank Bar (Pawl) 530-5070-02
ltem 13 requires: Bushing. 192" ¢ ID X .312" o OD X .195" (Qty. 1) {530-5139-00)
14® Switch Actuator (RIGHT) Sub-Assy. 1  515-7257-00
Forindividual ltems use :/Actuator & Spring Bracket (LEFT) (535-:9038:-01) and ® Switch
Actuater (White Plastic) (545-5612-00) and is secured fo the Bracketby: .
Rivet. 1/8%0 X 1/4" Lg (Qty. 1) 249-5003-00)

15 SetScrew: #10-32 X 3/4" SocketHd. 2 237-6144-00

item 15 requires: #10-32 Nylon Stop Nut (Qty. 1) Flipper Link Side Only (240-5203-00)
and #10 Split Lock Washer (Qty. 1) Switch Actuator Side Only (244-5003-00)
Tool required for Iterm 15: 5/32" or 4mm Allen Wrench

item 14® is also shown separated
from ltem 13, Crank Bar, for clarity.

Spring
Washer
behind
Coil
Support
Bracket

Coil Sleeve
thru Coil

Right, Q16
NO DIODE_

DEDICATED
SW. D-12

The differences between
the Left & Right Flippers
are:

ftem 1, Item 4 and
ftem 14®

The coils may also differ
depending on the game.

ASSOCIATED PARTS ARE NOT INCLUDED WiTH THE ABOVE ASSEMBLY.

[ Nr. | ASSOCIATED PART(S)

laTY.] SPIPARTNr. |

YELLOW Flipper Bat & Shaft Asm.
AP-A (Non-Knurted End) Without Rubber Ring 1

515-5133-06-06

|QTY.| SPIPART Nr. | Flipper Rebuild Parts for Easier Installation, $ave §:

FLIPPER BASE PLATEKIT(RIGHT):

.. Hardware for ltems 2, 3, 6 & 8.

P o

1

% For Securing Hardware,

i see the Parts Table above,
under the item desired.

.,

Spirat Pin

PLUNGER, RIGHT

l(_:IRN }\(NS;( STYLE Bottom
o

(RIGHTSTYLE) _ o

ASSEMBLY : Includes ltems 12, 13, 14 &  515-7203-00

15 (comes assembled).

FLIPPER (RIGHT)REBUILD KIT:

Includes  Items 6, 10.4AND above FRP2 500-6307-00

®

AP-B I Large Flipper RED Rubber Ring.

1 545527722 |

use 4mm
ar 532"
Allen
Wrench

Bushing

Bushing
{see ltem 12

item 12’s Bushing is also
shown separated from the
Flipper Plunger & Link
Sub-Assembly for clarity.

Flipper
Link

@
a
| E
@
(=4
od
&
2
pr
s
g

Reference
Service
Bulletin 152
for additional
information
onitems 12
& 14

#10 Nylon
Stop Nut
{see ltem 15}

#10 Spiit
Lock Washer

14® (see Item 15)
Take Note: -
j or5/3:
"R" indicates ltem noted is migh

secured with rivet(s) as listed.



Slingshot (Left & Right) Assemblies, 500-5849-00-ND (Qty. 2) (ltems 1-9)

Nr. | SLINGSHOT PARTS |QTY.| SPIPART .

Nr. | SLINGSHOT PARTS |QTY.| SPIPART Nr.

1. Slingshot Bracket Assembly 1/per 515-5339-01
ftern Vis secured below the playfield by: #8 X 12" SHWH AB (Zc.) (Qty. 3) (234:5101-00)

2  Coil Retaining Bracket 1/per 535-5203-03
ftem 2 is secured to tem 1 by: #8-32 X 3/8" PPH MS (Sems) (Qty. 2) (232~5301-OO}

3 Coll,23-800 [ NO DIODE ] 1/per 090-5001-ND
COIL DOES NOT REQUIRE A DIODE: SEE ¥ COIL NOTE BELOW FOR DETAILS. i

4  Coil Sleeve 1/per. 545-5031-00

5. Plunger & Link Assembly tlper 515-5338-00
ForIndividual lteins use - Plunger 2" Lg. (530-5025-01), Plunger Link (545-5293-00} and
Roll: Pin 1/8" 0% 5/8" L0. (251-5008-00) The Piunger Link is secured to the Riveted Arm
by Retaining Ring, - 1/4" o Shatt:(Qty: 1H(270:5002-00) : ‘
Ordering Note: I 515-5338-00 is upavailable, order the individual part{s) actually recuired.

Take Note:

O Coil Note: 0 NO DHODE ON LUGS. If replacing with a coil of the
same gauge and turn and it has a diode on it, remove it before using.

® "R"indicates ltem noted is secured with rivet(s) as listed.

Switch Diode Wiring Note:

LEFT
SW. 26

Cathode Side to
Lug of Short Blade
(WHT Jumper to
2nd Switch)

Anode Side to
Middle Lug
(TAN-RED)

Lyg of Long Blade
(GRAN-RED & WHT

Jumper to Retaining
Ring

\
2nd Switch) \

Retdining
Rirg

Diode on
1 Switch Only

Slingshot
(Left)

bée

Switch Diode Wiring Note:

6  Compression (Return) Spring 1/per  266-5020-00
7 Slingshot Stack (Blade] Switch oper - 180-5054-00
Only 1of the 2 Switches has a Diode (1N4004) (112:5008-00). See Note Below:on Drawing,

Can be replaced with: (1N4001).(112:5001-00);

8  Switch Body Protect Plate 2lper 535-5045-00
ltems 7 & 8 are secured to item 1 by: #6-32 X 5/8" HWH Swage (Qty. 4) (237-5976-04)

9®  Riveted Arm & Tip Assembly t/per 515-5340-01
ForIndividual Parts use (requires drilling out rivel & rereviting) : ‘ .
Arm (515-5341-01), Kicker Tip(545-5216-01) and Rivet; 1/8" g x 1/4" Lg (249-5003-00)

The Riv. Arm is secured to ltem 1 by: Retaining Ring, 1/4":¢. Shaft (Qty. 1) (270-5002-00}
Ordering Note: If 515-5340-01 is unavailable, order the individual part(s) actually required.
Ordering Note: If 500-5849-00-ND is unavailable, order the individual part(s) actually
required. This assembly is identical to 500-5849-02-ND with the exception of ltem &, which
uses a Coil, 27-1500 [NO DIODE] (090-5004-ND) instead.

Kicker
Tip

Link

Hinge o
RIGHT Stud Riveted
SW. 27 Atm
(Qty. 2) S

7

Cathode Side to RIGHT
Lug of Short Blade ) SW. 27
(WHT Jumper to Kicker @ty 2)
2nd Switch) Tip
Anode Side to 7
Middle Lug Retaining 9@
(TAN-ORG) B*

5

Lug of Long Blade
(GRN-RED & WHT
Jumper to
2nd Switch)

Link

8

Qty.
1/per
switch

Retaining
Ring

Diodeon
1.8wiich Only.

For Securing Hardware, see the Parts
Table above, under the item desired.

Rear View

Slingshot
(Right)



02-212G-11G
HEg ‘aNIg ¥330 "AT9INISSY
[4 dido 9L/€-8/L X A8/l - LIAIY dOd| 00-G205-6¥< 9
| HE9 ‘'LNOY4 ANITg ¥330 '61# ILvdALNG| 6)-€019-0€8 g
4 HIHSVYM O9#| 00-1005-¢vc v
[4 SIW3S Hdd v/l X 2€-9 ‘M3YOS| 00-0025-2€C €
| Hdag ‘dO.L/3AIS ANITg 'ASSY A313AIY| 61-0016-0LS [4
} Hag "Yv3d - ANIT9 'ASSVY Q3L3AIY| 02-0015-0LG L
"ALD NOILdIRIOSd d39INNN LYVd |'ON W31l

b7



00-2e26-11G

AT - ATdNESSY WHOA4LY 1d

] « 8/8 - d30VdS X3H 20-800G-¥5¢ b 6

AT - 92# Alng 9¢-£019-0¢€8 b 8

CQINZLSVYd - M13| ASY-900L16-088 F L L

Hdd .Z/L-L X2€-9 M3¥IS| 00-0L55-L€2 b 9

SW3S SN Hdd .8/€ X 2€-9 'M3XIS|  00-1025-2€2 € )

«OL/G | - "IDVdS XIH|  pE-800S-¥5¢ b 14

SINFS Hdd .9L/€ X 2€-9 'MIHIS| 00-6025-2€2 € €

A3 - NHO4LYId 00-P£€0-5€9 b 4

WHO4LYId M13 - LdVYHS|  00-0958-0€S b l
NOILdINOS3a # 1ovd ALD# WAL

B80/LLEL

§ v 3111007
vy

vZ 3111007

b3



Flipper (Left Assembly, 500-6543-15-ND (ltems 1-15)

| Nr. | FLIPPER (LEFT) PARTS |QTY.| SPIPART Nr.

1 Flipper Base Plate (LEFT) 1 See FRP1

ftem 1 is secured below by: #8 X 1/2” SHWH AB (Zinc) (Qty. 8) (234-5101-00)
Ordering Note : Individual Part (535-7275-01) is not prethreaded, see ltem FRP1.

2. Flipper Bat Bushing (White Plastic) 2570 D, 1 BAK.E0670:00
fem 2 is securedito Hlem T by #6-32X 3/8" HWH Swage (Ser ) Zc. (Qty. 3) (237-5976-02)

Flipper Rebuild Parts for Easier Installation, Save $:

FRp FLIPPER BASE PLATE KIT (LEFT) :

Includes ltem 1 pre-threaded >+< Securing  515-6617-01

Hardware for T ltems 2,3,6&8.

/f

d
;l

o)

¢
j;,-/

3  Power (EOS / End-of-Stroke) Switch 1 180-5149-00
ltem 3 Is secured to Hem 1 by: #6-32 X 5/8" HWH Swage (Ser.) Zq. (Qty. 2) (237-5976-04)

e

W o

o
4 Sw. PIate/Sprmg Return Brkt. (LEFT) 1 535-7354-01 ; LEET e /i For Securing Hardware,
5 Flipper Retum Spring 1 265-5035-00 @ Lo S mdor the erm deatreds”
6. Coil Stop Bracket Sub-Assembly = 4  B15.5308.01 b
ltem 6iis secured to ltem 1 by: #10-32 X 3/8" SHWH Swage (Serr) Zinc (Qty. 2)
(287:5985:00y'and 10 Split Lock Washer (Cty. 2) (244-5003-00) \ W
7 Spring Washer (17/32"1D X 3/4"X1") {1 269-5002-00
8 - Coil Support Bracket L1 535738600
ltem 8 is secured toltem 1 by: #8-32 X 3/8" HWH Swage (Ser) Zc. (Qty. 2) (237-5975-00)
g  Coil, 23-1500 [ NO DIODE | BLUE 1 090-5062-ND
COIL DOES NOT REQUIRE A DIODE. SEE © COIL NOTE BELOW FOR DETAILS.
10 Coil Sleeve 1 545-5388-00
11 Deflector Pad (Bumper) 1. 545-5428-00
192 Flipper Plunger & Link Sub-Assy. 1 515-6304-03

ForIndividual lems use :Flipper Plunger (530-5349-01) and Plunger 'Flipper: Link
(545-5611-01):and is;secured to the Plunger by: Bushing, [168' 01D X 2815 0:0D X 187"
(Qty:-13:(630-5532-00) and Spiral Pin o 532" X:3/4" Lg (Qty. 1) (251-5015:02)

13 Crank Bar (Pawl) 530-5070-02
tem 13 requires: Bushing, .192" o ID X .312" 5 OD X .195" (Qty. 1) (530-5139-00)

14® Switch Actuator (LEFT) Sub-Assy. 1. 515.7257-01
For individual Items use : Actuator & Spring Bracket (LEFT) (535-9038-01) and ® Switch

Actuator (White Plastic) (545-5612-00) and is secured to the Bracket by: - LINK & LEFT

Rivet, 1/8% 6 X 1/4" Lg. (Qty. 1) (249:5003-00) . IFRP CRANK STYLE

15 SetScrew: #10-32 X 3/4" SocketHd. 2  237-6144-00 2 (LEFTSTYLE)

ftem 15 requires: #10-32 Nyion Stop Nut (Qty. 1) Flipper Link Side Only (240-5203-00) ASSEMBLY : Includes ltems 12,13, 14 &  515-7203-01

and #10 Split Lock Washer (Qty. 1) Switch Actuator Side Only (244-5003-00)

f 15 (comes assembled).
Tool required for item 15: 5/32" or 4mm Allen Wrench

FLIPPER(LEFT)REBUILD KIT:
Includes Items 6, 10 4/ above FRP2

500-6307-10

item 14@ is also shown separated
from item 13, Crank Bar, for clarity.

Colil Sleeve
thru Coil g

Take Note:

O Coil Note: © NO DIODE
ON LUGE. [freplacing
with a coil of the same
gauge and turn & it has
a diode on it, remove it
before using.

use dmm
-y 0r 532"
W Allen

Wrench

Left, Q15
NO DIODE

Bushing
(see item 13)

Spring Washer
behind Coil
Support Bracket

Bushing
(see lterm 12)

Item 12’s Bushing is also
shown separated from the
Flipper Plunger & Link
Sub-Assembly for clarity.

Link

DEDICATED
SW. D-10

Reference
Service
Bulletin 152
for additional
information
on ftems 12
& 14.

The differences between
the Left & Right Flippers
are:

ftem 1, tem 4 and Stop Nut

ftem 14® (see itern 15)
The coils may also differ .
depending on the game. L:zgko\(%g‘slrt\er

(see ltem 15)

Take Note:

yse dmm
or5/32"
Allen
Wrench

15




BORLIY

Q0-9225-1 1§

ATENFSSY FOVIHYVYO HaddN

NMOG SNIOVA - 34IS SIHL |
QvyaTNIAFYO LOINNOD

U334 - YIHOLVYD T1v8] 00-6vE0-5€5 | L | 81
SWIS Hdd .94/€ X 26-9 M3Y0S| 00-60252€C | L | Ll
G3N3LISV4 - 4330 ASv-i001is088 L | 9L |
Al Z/i-1 - u3gany ¥ovig| [0-8vEs-Svs | b | &b
‘GO .0L/S - 4IHSYM 1V v# 00-2008-2hC | 2 | bl
SNISAOH MOLYALOY ¥3ddn| 00-6085-6v5 | | | €
SW Hdd 8/1-1 X 0v-»| G0-268%-2e¢ | € | &b
Hdd .8/5-1 X 269 M3I"0S| 00-9165-/€2 | L n
SS 8-81 O/N H4d 91/€ X 0¥ M3¥0S| 00-/6l9-2€2 | ¥ | Ol
avd 3a1T9| 00208955 | Z 6
HNISNOH YO1VNLOV ¥3MO1| 00-0089-6%S5 | | 8
LANYDOTNOTAN Ov-¥| 00-€0€5-0vZ | 9 L
dYO HOLVNLOV 00-62€0-56§ | | 9
U330 - ONINAS NOISS3HdWOD.  €0-9605-99C | 4 s |
ATAWISSY HOLVALOY, 007L225-11S L v
H30VdS 1331S] 00°6569-085 | ¥ 3
31V1d LOAId] 00-52€0-5E5 L z
NHOH1Y1d! 00-€Z.4-GL§ i L
NOILJIMOS3a # LMvd ALD[# W3

L



BOBLRL

00-8¥00-91 5

ATGNESSY JWRId MOVHL Y334

@// q q x/

FIUHL XV M
ANON “NIN |

1AD3H SV b
.

@m¢w 3111007

ATEOS GV Hd 8/ X vl 00-vs65-L62 | ¥ | 12
SWIS Hdd .»/b X 260 M3MOS| 00-0026-262 | ¥ | 0¢
Sovad-82 # ALng| 6z-colge-0e8 | L | 61
I5vua - 62 # ALNG| 62-6010-088 | | | 8l
XY §0d §-0°038IN038 § Sovaa A13I4AVd - WIHS| 00-7680-665 | | | 4L
FEUDS 135 19%00% 6178 X 26-01#| 00-2606-162 | ¢ | Ot
~ SI Hdd ¥/t X 76-01 M3N08| 00-v0.6-7€2 | L | i
/ 311 398v0| 00100500 | b | ¥l
S~ 8L G35679 ,81/8 'dliv1D JuIM|  12-0005-0¥0 | € | €1
S 35via Q13IdAV | 00-8560-9€§ | L | <)
@ SI5ME Bid - ATBNISSY HOLIMS SNOH| 0061267118 | L | UL
~ YSE D18 - AEINISSY HOLIMS AVAY| 106126116 | ¢ | 01
Y AMINOS GOOM HMH 271 X 01# 00-L186-26¢ | b1 | 6
SINIS Hdd 8/8 X 26-04 M3uDS| 00-c0v62¢2 | L | 8
IAN-1 Ze-0i# 00-vogsobC | 1 | £
HOLVALOY HOLMS 002222616 | + | 9
TAN YO0 NOTAN 26-8) 00-2016-0vC | ¢ | §
HIHSYM 8#  00-G0052b2 | € | ¥
TaNASSY SOVINNYD ¥addn| 009226-116 | L | &
WOV 88/ - ATANGESY MIYSS ava| do-seesiis | L | ¢
AIBAASSY SIPIDVHEAOION  00-v226-11§ | + | 1
NOILdrosaa  #1uvd  [ALO# WALl




00-122G-L 1§
A19INFSSY J0LVYNLOV

£v2Z 3111007

OI1SV1d NI
HOLON HLIM NOI'TY

HOLIMS Y330 - 318Vv0| 2a-11-99G9-9¢€0 | | v
ONIZ SW3S Hdd 8/S X 2€-9 M3YDS| 00-£025-2€C I €
1S0Od J01VvNLOV| 00-9959-0€S L 4
41V1d 401VvNldV| 00-66.9-G¥S 3 L
NOILdId0s3d # 1dvd ALO | # NI




20-Ge2G 11

FNOV 8-8/€ - ATEINISSY MIYOS aval

#OMEHLL

T HIGYaNHL - 93Hd Y0 HMOT] 10-1089°5v8 | L Z
JIUX 878 - MEYSS avE1] 20v569-088 | b i
NOILJINOSEA] #18vd  (ALD # W3LI

b\



00-60¢G-L1G

ATENFSSY ddv0od 01dO

SIS Hdd .b/L X 2€-8 'M3YIS| 00-00€5-2€2 | ¢ g
d9A00 O1dO| 00-8CLL-GLG | | 14
SW3S Hdd .v/L X Ot-F ‘M3IHOS| 00-6065-LEC | P €
JOLOINNOD 1HOIVYHLS - A4V09g HOLdNYYILNI OLdO| 10-2625-025 | ¢ [
13XMOVHd O1LdO| 00-20€0-9€G | | I
NOILdIYOS3d| # 14dvd # N1l




80028

Q0-¥228-L18

ATGNISSY SIIMOVHY/HOLOW

E¥Z 3111007 9

L EYe 3111007

FAENS ONDIOOT 4798 Hd 8 X 80 X G| 00-vi09-2¢2 | v | 2

SW3S Hdd b/l X 2879 'M3HOS| 00-0025-2€Z | T i

HY3S IOVMS HMH P/ X 2¢-8 MIXMOS| $0-6465-4¢2 | 9 | Ol

AT8W3SSY Q¥v08 OLdO; 00-6025-11S | L 6

MSIG O1dO| 00-80£0-5€5 | L 8

anH| 10-0669-0¢5 | | L

MIIIS 138 L3MOOS 91/S X 2e-01#] 00-2609-2€2 | € 9

8NH| 20-0659-085 | S
€90° X 889" X 592° NOTAN M¥IHSYM 00-8205-¢v¢ | 2 v

I390VeE O1LIN OLdO YOLOW 00-22€0-586 | | €
13M0OVHY HOLOW 00-1Ze0-5e5 | | z

SOLOW MSIA ONINNIAS - ASSY 4307105 0070616115 | L [
NOILdIE0S3a)  #1dvd |ALD #W3L




HEg9 'HOIW WYY "AT9INISSY JNId

l Had 'Lz# ALNG 'ASSY A3LINIY|  £2-0016-01G L
14 gV Hdd 2/} X 9% ‘M3¥0S| 00-¢185-L82 0l
4 YOO8 MMV 21Vid 3aN9D| L0-62£9-GvS 6
L HIHSYM 9#;  00-100G-¢¥C 8
! (ONIZ) SN Hdd .2/1-Z X 2€-9 MIYOS|  10-p165-2£2 L
4 AVHO L -¥30VdS| $0-0005-pSC 9
b ong 918 ‘a3I41dOW "ACL WVH| ASV-+0-0115-088 g
4 SIS Hdd .8/€ X 2€-8 M3HIOS|  00-10€5-2€2 4
b HEg LYg INNOW WYY ATENISSY!  00-1€26-L 1 €
14 ONIZ g¥ HMH 178 .2/1 X 8# 'M3N0S.  00-101G-¥E2 4
I ONg 918 "MINOD Wvd 'A18WNISSY|  00-991.2-009 l
'ALD NOILdIRIOS3d HIEGIWNN LHvd 'ON N3l




00-1€CS-L1G

HEg ‘1M¥g INNOW INVY 'AT19INISSY

b7

4
9
I Hdd .2/L-} X 2€-9 '‘M3IYDS| 00-0155-L¢€C 9
I LNN dO1S MOTAN 2€-9| 00-9005-0¥C g
14 MOV19 - SN HAd .v/L X 0-F ‘M3IHIS| 20-€865-LEC 14
4 Hdg ‘"LINNOW AVY ‘avd 3dI19| 00-5089-G¥S €
L d3dNNg ¥3949nd| 00-5015-9¥S [4
L HEg INVY "L3MOvHd LINNOW| 00-62€0-5€S I
"ALD NOILdI"OS3a 439NN LYVd |'ON INTLI




(o)

.,,ﬂ, ‘ | D \
(2 :

e

NMOHS LON W3l «

1/a O1¥3aNTD 'J19vD| 00-27S5-9€0 +66

SIN3S Hdd .8/€ X 2€-8 '‘M3IYIS| 00-10£5-2€C ¢l

3T0OH 2¢-8 W9L/EL X WW/L@ "¥3IVdS| 00-0905-75¢ b
SW3S Hdd 8/€ X 2€-0L '‘M3IYDS| 00-10VS5-C€C ol

HEg “HINOIM VY "LINOVHL IAIFYA| 00-8C€0-GEG
TVIINOD-ONI¥dS NOISSIHdINOD| 00-0205-99¢
SINAS Hdd ./l X 2€-8 ‘M3IYDOS| 00-00€5-C€C

Hgg "HIMOIM INVY 'ASSY ¥3DONNTd| 00-92/.-GlS
3Q0Id ON '008-€Z - 1100| AN-1005-060

IA3INIS 1I0D| 10-9L05-GvG

13IMOVEL ONINIVLIY 110D| €0-€025-9€S

d3dANNg ¥399Nnd| 00-9015-S¥S

HAg ¥IMON INVY LIMOvHd INNOW| 00-L2€0-G€S
"AlLD NOILdI™¥OS3d d39INNN LdVd "ON NI

/\@
/

e

00-9912-00S
MONg 918 ""WINOM WYY 'AT1gNISSY

iy e=l el e N e e (NN e
=N M T OO ~0o,




Up/Down Post Assembly. 500-7153-04 (Items 1-7)

NO.

PART NUMBER DESCRIPTION QrY

535-0248-00 | BRACKET

535-5203-03 | COIL RETAINING BRACKET

090-5044-ND | COIL 26-1200 - NO DIODE

545-5847-00 | COIL SLEEVE

280-5014-00 | ADJUSTABLE BUMPER/STOP

515-5198-01 | PLUNGER ASM. (CAPPED) LE-LiN

266-5022-00 | COMPRESSION SPRING-CONICAL

i~
S

232-5300-00 | SCREW, 8-32 X 1/4" PPH SEMS

BRI R RV EN] BN FICE FNCY DI

poony

Rl IE S0 I N BRSNS QKNS RN U I N0

240-5208-00 | #10-32 KEPS NUT

CAUTION: /
LEFT HAND THREAD, !
SCREW IN CCW! ! ’,,

CAUTION: /
LEFT HAND THREAD, /
SCREW IN CCW! !

((7/[[
X

APPLY LOCTITE 243 / ‘
tl‘
ll R

5 (see a, b, ¢ & d)

PLUNGER - L.H. THREADS
530-5752-02

PLUNGER TIP - LH. THREADS
530-56751-02

POST - RUBBER - 3/8 O.D.
545-5308-00

UP POST CAP - L.H. THREADS
530-6509-01

‘Assemblies & Ramps |




Left, Right & Bottom Bumper & Switch Individual Parts Only (ltems 1-18)
and Associated Part: See Parts Table Below.
ucapanlasgclf:%{ e Takg Note: - > PL\/%E%ELD Metal Yoke over

> 60 (TOP) DOTS: The Fiber Yoke.

<
=
“
&
2

%‘5
<

61 (RIGHT)

52 (LEFT) Lamp Diode,

1N4004, is

not located on
the socket (nor
included); it’s locat-
ed on a Terminal Strip
under the playfield.
See the Yellow Pages
for more details. I~

<0is f@pf.@\r

y,

For Securing Hardwire,
see the Parts Table below,
under the item desired.

SWITCH
ACTUATOR
INCLUDED
WITHITEM 17

Wire feads not
shown for clarity.

RIGHT  SW. 31
LEFT SW. 32

For Securing Hardware, see the Parts
Table below, under the item desired.

| Nr. | BUMPER BOTTOM PARTS |QTY.| SPIPARTNr. |

8  Plunger _ 1/per 530-5348-00 | o
-9 Compression (Return) Spring 1/per 266-5047-00 [ i
10 Coil, 26-1200 [ NO DIODE | 1/pe 090-5044-ND £
COIL DOES NOT REQUIRE A DIODE. SEE © COIL NOTE ABOVE FOR DETAILS. ~
11 Coll Slesve . per 545-5031-00 =4
12  Fiber Yoke e . Vper 545-5609-00 £
13  Metal Yoke 1/per 535-7346-00 £
14 Metal Yoke Stop 1/per 535-7347-00 £ 1)
k N * . ltem 14 is secured by: #6-32 X 1/4" HWH Swage (Serr.) Zinc (Qty. 2/per) (237-5876-01) %
Take Note: 15 Coil Bracket Welded Assembly 1/per 515-5939-00 E
O Coil Note: & NO DIODE | ltem 151s secured below the playfield by: #6:32 X 1-3/16" Spiral Fin Shank (Qty. 3per) . @ ‘
OM LUGS. [freplacing witha  (237-8957:00) anid #6-32 Nylon Stop Nut (Qiy. 3/per) (240-5005-00) &
coil of the same gauge and turm ; . (ASM. REF 515:6459-04:-ND) (Qty: 3), tems 8:15) '
and it has a diode on it, remove | =<
it before using. Nr. | BUMPER SWITCH PARTS _ |QTY.| SPIPART Nr. |

: 16 Switch Brackst 1/per 535-7342-00
1 Nr. | BUMPER TOP PARTS QTY.| SPIPART Nr. | ttem161is secured by: #8 X 1/2' HWH AB (Zinc) (Qty. 2/per) (234-5101-00)
1 LED Module (WHT) (s.3v) Wedge Base 1/per 112-5024-08 | 17 Bumper Stack (Blade) Switch Assy. 1/per 180-5015-04

s - . Included with Iltem 17.: Spoon Switch Actuator (545-5610-02). :
g \é\()egngB; oS;)y Socket . : 1; per gzg g?gg 88 Switch has a Diode (1N4004) (112:5003:00). Can be replaced with (14001 (112-5001:00)
. liper - =00 e .
item 3is secured above the BIF by: #5X 7/8' PRH AB (Zinc) gmy;zmer) eorse2e00). | 18 Switch Body Protect Plate 1/per 535-7344-00

Ri A bl items 17 & 18 are secured by: #6-32 X 3/4" HWH Swage (Serr) Zc. (Qty. 2) {237-5976-05)
4 ing Assemoty 1/per 515-5085-00 Can substitute Bem 17 with 180-5015-05  (ASM. REF. 515-6459-09/R (Qty. 3), ltems 16-18)

Iltem 4 is secured by: #6-32 Nylon Stop Nut (Qty. 2/per) (240-5005-00)
ASSOCIATED PARTS ARE NOT INCLUDED WITH THE ABOVE ASSEMBLIES,

5 Bumper Skirt (Switch Actuator) 1/per 545-5607-00 %

6  Bumper Skirt Compression Spring 1001 266.5048.00 | _Nr. | ASSOCIATED PART(S) |QTY.| SPIPARTNr. |

7 Bumper Base 1/per 545-5195-00 AP-A Kit: Plastics (includes -10,-11&-12). 1 803-5000-A9
(ASM REE. 515‘645901‘,_ (O 3. terns 1:7 p B 5 Note: Individual Plastics (830-61Q1~XX) are:not-available individually:ordering of kitis

required. S :
Item AP-A is secured ltem 3 by: #5 X 7/8" PRH AB (Zinc) (Quy. 2/per) (237-5826-00)

The Top & Bottom Assemblies are secured together by hardware noted in ltem 4.

b20



0Nd 918 dNvd

3 HIHSYM 9#| 00-100§-2v2 S€
] Hdd .Z/1-L X Z€-9 ‘MIUIS| 00-0185-2€2 ¥e
3 AVHO J8/L - "3OVdS|  11-000§-15¢ €€
3 HALINNH ¥ONE 919 ‘Ze# JLVHALNE] Ze-€019-0e8 (45
] HIANN dNVY HEd '8# Tv03d,  80-2959-028 Le
I HIANN dINVY HEE Z# Tv03d]  20-2959-028 0og
3 H3IANN JWYY HEY '9# v03d| 90-2959-028 62
3 HIAANN dWVA HEE ‘G# VO3] 60-2999-0¢8 8¢
l HIANN dWVY HEE v V03a, $0-2959-028 Lz
3 HIANN JWVY HE8 ‘e# v03Q]| €0-2999-028 9C
3 HIANN dNYY HE8 '2# VO3] 20-2999-028 4
l H3IANN JNVY HEd “L# v03d| 10-2959-028 ¥z
3 JdWVY HEE '0p# 1v03d]| 0#-8559-028 54
I dNVY Heg '6e# Tv03d]  6£-8959-028 [44
3 dNVY Heg '8e# TvD3a| 8€-8659-028 34
3 dWVYY HBE ‘264 1v030] 1£-8659-028 0z
3 dNVY HEd '9e# Tv03d!  9£-8659-0Z8 6l
3 dNVY HEE ‘Se# vO3a| §£-8959-028 8l
I JdNVY HEE pe# vO3d| 1£-8559-028 L
3 dWYY HEd ‘ce# Tv03d| ££-8559-028 9l
| JdWVd HEE Ze# V03U ¢£-8959-0¢8 Gi
2 dNVY HAE 'Le# vO3d]  1£-8959-028 44
3 dWVY HEEG "0g# TvO30] 0£-8559-028 €l
Z V Hid .2/l X 9% ‘M3HOS| 00-6085-L€2 1]
L 1HE8 "T1YM LHOR 'H0L03108d dJAWVY| 00-€£€0-G€S Ll
I HE8 "TIVM 14371 'HOL03108d dWVY|  00-Z£€0-GES ot
3 HI4dNNE ¥388Nd|  00-60LG-G¥S 6
I | HE8 'ISO0OW ® 31V /Y 'AT9NESSY] 00-¥€25-L1S 8
2 ATEINISSY JLVD| 10-99G8G1lG L
6 LNN dOLS MOTAN ZE-9|  00-6006-0vZ 9
8 SINTS S Hdd .Z/1 X 2€-9 ‘MIHIS| 00-2025282 S
I HEd 'ASSY dNVT HSV 14 LHORI| 90-2225-L1G 4
3 HE8 'ASSY dWVT HSYTd 14317 60-2225-11S €
Z 28 NIFHO - SHVE /M SHYIW ININ. ¥0-1€0G6-06G 4
b HEE "dNV OILSV1d ‘ASSY G3ULIARY 00-101G01G L
CALD NOLLd4RIOS3Q HAGNNN LAVd # W3L]




Up/Down Post (Bali Deﬂec’ror} Assemblies, 500-7081-00 (Qfg 2) (ltems 1-7)

! \() i’\ﬂi \{ MBER

 535-9248-00 | BRACKET
1
J
!

DESCRIPTION } QrY

1

; 2| 535520303 COIL RETAINING BRACKET |

- 3 | 090-5044-ND | COIL 26-1200 - NO DIODE +
4
7

| 545-5847-00 | COIL SLEEVE

7| 280-5014-00 | ADJUSTABLE BUMPER/STOP
5 | 515.7653-00 | PLUNGER ASM. (NYLON TIP)

| 266-5022-00 | COMPRESSION SPRING-CONICAL
)J 232-5300-00 | SCREW, 8-32 X 1/4" PPH SEMS

( )| 240-5208-00 | #10-32 KEPS NUT

> :
®
&
®
=
o
5.
®
Re
~
)
3
®

b22-



GZ-1 Hdd 8/€ X 9# 'M3¥OS| 00-0886-.¢€C

SAv31.51 'ASSY HIAIFOSNVYYHL O1dO! L0-G//9-008

€
z
AILNNH MONA 919 ‘¢# 3AIND TIvd| €0-L1£0-G€S b
W

NOILdId0s3d d3d9NNN 14Vd |'ON

€0-0€¢G-1 18

¢0-0€¢S-L1G
=
c GZ-1 Hdd 8/€ X 9# ‘M3IYDS| 00-088S-L€C €
2 SAvIT.G) 'ASSY HIAIFOSNVHL O1dO|  1L0-G229-00S [4
L HILINNH MONG D149 2# 3AIND 17veg| 20-L1€£0-GES L
‘ALO NOILdI40S3d J39NNN 1dVd |"ON W31l

3



[ GZ-1 Hdd 8/€ X 9# 'M3YDS| 00-0885-L£2 €

b SAv31.S5L 'ASSY HIAIFOSNVHL OLdO| 10-G229-00G 4

b HILNNH MONd 919 'S# 3AIND 11vd| S0-LL€0-S€S L
‘ALO NOILdI¥OS3d J3gINNN LHVd | 'ON W31

G0-0€2G-1 1S

4 GZ-1 Hdd 8/¢€ X 9# 'M3YIDS| 00-088S-L€C €

b SAv31.5l 'ASSY ¥3AIFOSNVHL OLdO| 1L0-G2/9-00S 14

L HILNNH MONG 919 '## 3AIND 11vd|  $0-LL€0-GES L
‘ALD NOILdIF0S3d HF9NNN LdVd | 'ON W31

b24



00-912-008
HE8 ‘AT9N3SSY 13NVd MOve

b2s

NMOHS LON W31l «

! ATEWISSY 318Y0 TANVd YOVE| Z8-¥0-9vS5-980 | .66
8l 91/G-31dvVLS| 000005-1€9 | .86
e VO0Z- WM GIAIVYE] 006005008 | L6
z ONIZ 8Y HMH LTS .2/} X 8# M30S|  00-1016-vE2 9
z dAVID 318Y0.2/L|  90-0005-0¥0 g
¥ VHLd .2/l X 9# M390S|  00-6085-2€¢ ¥
I HE8 13NV %Ovd 01# 3LvdALNE|  01-1016-0¢€8 €
g V10 'ASSY 91Nd ¥ 13%00S| JH-000005615 | ¢
p Y3INNH 0N 918 T13NVd 3OvE]  00-0695-625 !
"ALD NOILdI¥3S3d HIGWNN L8Vd [# W3l




Parts ldentification @

The Pink Pagesf

Optional Kits available through your Distributor:
Pinball Location Maintenance Standard Kit (for Big Buck Pinball) ........coveeeunn........ 502-6002-B2

Standard Kit includes : 8 oz. Novus Wax #2 Fine (Red) (675-0003-01), Cloth, Rubber Rings (used above
playfield), Bulbs (Bulb quantities vary and is limited to 25 per type), Fuses (1/per type) and 4 Pinballs. Note:
Quanties, sizes and contents subject to change without notice.

Pinball Location Maintenance Deluxe Kit (for Big Buck Pinball) .....c.vuveeeeeeeeerennn 502-6003-B2

Deluxe Kit includes : Pinball Location Maintenance Standard Kit as described above plus a quantity of Flipper
Rebuild Kits. Note: Quantity varies which equals the same quantity of flippers used in this game.
4 THIS GAME KIT INCLUDES (2 ) FLIPPER REBUILD KITS 4

Plastics*Kit (for Big Buck Pinball) .........o.eueueeeeeeeeeeeeeeeeeoooeoooeooooo 803-5000-B2
Plastics Kit includes: Plastic Sets (830-6103XX )

Decals*Kit (for Big Buck Pinball) .....ceueeueeueeeeeeieeeeeeeeeseeeeooooeeoo 802-5000-B2
Decals Kit includes: Decal Set (820-6558-XX)

Mylar*Kit (for Big Buck Pinball) .......oueeveeeeerieeeneeeeeeeeeeeeeeeeeeeeeeoeoooo 802-5001-B2
Mylar Kit includes: Full Mylar (820-5999-B2)

*Attention: No individual Plastic or Decal can be ordered separately, unless noted otherwise. Plastics & Decals
are subject to change without notice during and / or after production. Key Fobs subject to availability and may or
may not be included in the plastic set. All designs, shapes & pieces used subject to change without notice. Kit
contents subject to change. Service Bulletin(s) will announce any critical changes, if warranted. The last 2-digits
shown on plastics or decals are for reference only.

P1

e
-
=
@
=
=



miais
overtem 3.

ew for clarity.

each .
Nr. i BACKBOX PARTS QTY.[ SPIPARTNr. | Nr. | BACKBOX PARTS QTY.| SPIPART Nr._r’
1 Backbox Big Buck’”f’ {No Parts) 1  525-5631-17-R2 11 Starter - Fluorescent (FS2 Light) 9 165-5011-01
Fe Do 530 4300 i arot b oo separtl | Stater Base (wih IGAGE B IEmBLT 4T 077:5013:00 ]

-02) Decals.

7

PCB Metal Mounting Plate [Display]
Display Power Supply PCB

2
3

1

0
*

4  Plastic Cover [DANGER HIGH VOLTAGE] 1

ltems 3 & 4 are secured to @ top by: 1-1/4" X 3/8" Plastic Spacer Gray (Qty.2)
(254-5000-05) and #8:32 X 1-3/4° SHWH Ser. (Zinc) (Qty. 2) {237-5975-28) &

5  PCB Metal Mounting Plate [FO+CPU] 1
llems 2 & 5 are secured to ltem 1 by: #& X 1/2" SHWH AB (Zinc) (Qty. 1/hole)

el uap] SHed

Note: Where a Wire Clamp (Item 27) is mountad, a #10 Washer is not required.
6 VO Power Driver PCB [S.AM. Sys]

7  CPU/Sound PCB [S.A.M. System]

7A; 8NMB EPROM #M27C801-100F 1 (960-5016-00)
Ordering Note: Programmed EPROM (965-BOOT-SAM) .

s 78: Coin Cell Battery (CR2430 3V) (000-0644-01)
ForlUSB Memary:-Stick Information. see ltem 30 on the next page.
Items 6 & 7 are secured to ltem 5 by: #8-32 X 3/8" SHWH Swage (Zinc) (Qty. 10)
(237-5975-00) and 1/4” SIf. Rin, Spacer White (Qty. 5 [ VO 1/ Qty. 4 [ CPU }) (254-5007-05)

Itern 3 is secured to @ bottom by: #8-32 X 3/8" SHWH Swg. (Zinc) (Qty. 2) (237-5975—00)

830-6053-00

535-9664-00

(234-5101-00) and #10 Washer 7/32° 1.D. X 5" Q.D, X 1/16" Thick (Quy. 1/hole) (242-5003-00)

Item 11 is secured to Item 8L by: #4-40 X 1/2" PPH MS (Sems) Zc. (Qty. 2) (237-5813-00)

12  Ballast Mounting Plate 1. 535-8657-00
13 Ballast CU452-W 1/2" Core 120v60HZ 13W 1 (010-5015-00

Items 12 & 13 are secured to Item 1 by: #8 X 1/2" SHWH AB (Zinc) (Qty. 2 (234-5101-00)
>» CAUTION - VERY HOT” Decal (820-6266-00)
EU/UK Only : Ballast, 5/8" Core 50/60 Hz (010-5015-01)
14 Ground Strap (5%
15* Roto Lock Male (on Cabinet)
16 Roto Lock Female (R2-0002-02)
ltem 16 s secured by: #10:24 X 1-3/4" CBSN (231:5022-:00
(240-5207-00), #10-24 X 2" CBSN (231-5045-00) and.
#10 Washer 7/32" LD.X 5 O.D X 116" (Qty. 5) (242:5003-00); See opposite next page.
17 Lock Mounting Plate 1 535-0072-00
18  Lock 5/8" Barrel, 3/4'g, 1.5" FlatCam 1 355.5055-00
ltems 17 & 18 are secured by: #8 X 1/2° TP Torx T20 Black (Qty: 2) (237-6173:05) ‘
19 Back Vent Grill 2-1/2" X 18" 1 545-5072-02
20 Ribbon Cable, 20-Pin (3.5") 1. 036-5000-350

Item2o connects the /O Pwr. Drvr PCE 1o the CPU/Sound PCB; For 14:Pin seé next page.

1
1

-600-5006-05".
355-5006-01
355-5006-02

), £10-24 Keps Nut (Qty. 2)

8L Fluorescent Light Brackel (Left Style) 1 535K.7 739-00
‘ i : 21 Button Hole Plug (BIk) Happ #52-6214-00) {1 500-6566-00
. 8R 1 Fluorescent nght Brokt. (El‘ght Style) W % - -~ ftem 21 plugs the Access Hole required if using optional BETAbrite Sign or Data cables,
ltems 8L & B8R are secured o llem 1 by: #10-24 X 1-1/4" Carriage Bolt Square Neck . "
(Qty. 2/per) (231:5012-00), #10-24 Keps Nut (Gty, 2/per) (240-5207-00) and 1. 22 Header Sign TOURNAMENT PINBALL 545-6133-00
34" X 3" Reinforced Strapping Tape (Qty. 1, sold in 12" length only) (626-5040-00) ’ 23 Bracket. Tournament Sign (B[ack) 535-0081-02

9  Fluorescent Lamp Holder (Socket) 2  077-5214-01
Item 9 is secured to Items 8L and 8R by: #6-32 X 5/8" PPH MS (Sems) Zinc (Qty. 1/per)
(232-5203-00) Lock-n Fluor Bulb with Yellow Socket Clip (Qty. 1/per) (545-6271-00)

10 Fluorescent Tube 24" (F18T8CW) 1

p 2

165-5061-00

ltem 22-is mountied to itém 23 with #8:32 x 3/8 PPA screw (Qty 2/per) (232-5303-01) &
#8-32 Nylock Nut (Qty 2/per) (240-5102-00). Item 23 Is secured to ltem 1 by: #8 X 5/8"
PPH. (Qty. 2/per) (232-5101-01) :

FPARTS TABLE & VIEWS CONTINUED ON THE NEXT PAGE. »



Backbox [ 8.A.M. System ] - Parts [ ]

i

of - DR

Qty. 2

Front View
(Broken View)

@ . [BACKBOX PARTS [QTY.] SPIPART Nr.

Nr. | SPEAKER PANEL PARTS _ |QTY.| SPIPART Nr. |

« PARTS TABLE & VIEWS CONTINUED FROM THE PREVIOUS PAGE.

25  Braided Wire (1-1/2 Feet) 1 600-5001-00

31 Speaker Panel (Black Wood) 1 525-5515-00

32 Plastic Shield (Display Front Cover) 1. 545.5884-00
item 33 is secured to inside ltem 31 by: #6 X 3/8" SHWH AB (Zinc) (Qty. 8) (234-5000-00)

ltern 25 is secured by: Staple 5/16" (Qty. 23) (631~5000~00)

26%  Zip Cable Tie (Screw Down Style) 4 040-5005-00
Item 26 is secured @ inside bot. by: #8 X 1/2" SHWH AB (Zinc) (Qty. 1/per) (284-5101-00)
27 Clamps [Multiple Sizes] 32  040-5000-XX
item 27 secured by: #8 X 1/2" SHWH AB (Zinc) (Qty. 1/per) (234-5101-00) For the

following sizes, replace -XX with: 1/4" Double = -23 (Qty. 5); 1/2" Single = -08 (Qty. 3)
3/4" Single = -8 (Qty. 4); 1" Single = -08 (Qty. 1); 1-1/4" Double =33 (Qty. 1)

33+ Foam 3/16" Thick X 1/4* Wide X 12" 6§  £26-5026-00

Above ltem 33 is self-adhesive. Located between ftems 32-34. Sold in 12" Lengths only.
128 X 82 Dot Matrix Display PCB 1 I

# EURO DNLY RoHS // 128 X 32 DM CES PCB 520-5052-05
I EURO ONLY RoHS // Dot Matrix Bezel 545-6281-00

34

28 . Foam 3/16" Thick X 1/4" Wide X 12° 6 626-5026-()()
Above ltem 28 is self-adhesive. 17.5strip on each side. Sold in 12 Lengths only

291 Pivot Hinge (Left Style) -7 -
29R | PivotHinge (RightStyle) 1 :
Items 29L-29R are secured to Backbox by: 1/4"-20 X 1-1/4" C.B. Sq. Neck (Qty. 4)
{231-5003-00) and 1/4"-20 Flange Nut (Qty. 4) (240-5300-00)

ltems 291.-29R are secured to Cabinet by: Spacer Hex Nut 1/2" Q.D. - 1/4-20 X 1/2" TD
(Black) (Quy. 1/per) (254-5042-00), Nylon Spacer (Black) (Qty. Vper) (242-5084-00),
1/4-20 X 1/2" Carriage Boilt Square Neck (Black) (Qty. ¥/per) (231-5072-00) and
Washer 1" O.D. X 1/2" LD. X 1/16" (Black) (Qty. 1/per side, only if required) (242-5087-00)

30+ Memory Stick USE 1.1+ [Generic] 6418 700064

item 34 is secured to ltem 35 by (at corners): 3/16" X 3/8" Spacer Gray (Qty.4)
(254-5000-18) and #6-32 X 1/2* SHWH Swage (Serr) Zin¢ (Qty. 4) (237:5976-03)

35 Dot Matrix Display Mounting Bracket 2 535-8368-01
Item 35 is secured to ltem 31 by: #8 X 1/2" SHWH AB {Zinc) (Qty. 4/per) (234-5101-00)
36  Plastic Shield (Display Back Cover) 1 830-6040-00 ¢
ltem 36 is secured 1o ltem 34 by: 172" X 174" Hex Spacer #6-32 Tap (Qty. 4) ; ‘

(254-5008-03); 3/4" X 1/4" Hex Spacer #6-32 Tap (Qty. 2) (254-5008-04), #6-32 X 1/4" PPH
MS (Sems) Zine (Qty. 2)1(232:5200-00) dnd #6-32 X 3/8" PPH (Qity. 6) (232-:5201-00)

37 Ribbon Cable, 14-Pin (33") 1 036-5260-33
|// EURD ONLY RoHS #/LED Ribbon Cable Filter PGB 520-5259-00
ltem 37 (14-Pin) connects the 128 X 32 Dot Matrix Display PCB to the CPU/Sound PCB.

“Paris Identification |

[ Memory Stick USE 1.1+ [Generic] 128MB 970-0128-0

ftem:30:w; ith i Vergr -line & T=3le]

.30 was notincluded witl
To order with the latest game code copied onto it, add ~A3 10 the Part Nr. (970-0128-00 A3}
File(s) can be downloaded from out website (Files are 25MB or larger, DSL or Fast Modem
recommended). Not all manufacturers of Memory Sticks are compatible with our system.
Testit out, iFit doesnt work propetly. réturn vour purchase and order the memory sfick
~-through you local pinball distributor (Stern Pinball Memory Sticks guaranteed compatible).

(ASM. REF. 505-6002-A3-A3, ltems 1-42 Only, [29-30 not included in assembly])

Take Note:

* An asterisk ( = ) indicates item(s) are not noted in the pictorials.

- Display Cable (Wiring Harness) 1 .036-5454-01
38 | // EURO ONLY RoHS Jj LED Display Adapter Hamess 036-5520-00
39 Speaker (Shid.) 4" 8Q #MG ELE4060SH 2  031-5004-02
40  Speaker Grill (Brack w/Artwork) 2 535.8081-B2
lterns 39-40.are secured by: #8 X 1/2" SHWH AB (Black) (Qty. 4/per) {234-5101-01) -
41 Ground Strap (25") [2per:ltems 358391 4 B00-5006-25
42  Speaker Panel Hook Bracket 2 535-7009-0
ftem 42 is secured by: #8 X 1/2* SHWH AB (Zinc) (Qty. 2/per)(234-5101-00).
(ASM. REF. 515-6888-04, ltems 31-42 Only lincludes wiring])

Nr. | BACKGLASS PARTS QTY.| SPIPARTNr.

Nr. | BACKGLASS PARTS |QTY.| SPIPARTNr. |

i Glass (Tempered) 25.906" X 19.187" X 125! 1 660-5038-02
ii* Big Buck™ Film Art (#82) 1 830-52B2-00
fiit . Top Plastic Channel - 26" 1 545-5D18-15

jv* Bottom Plastic Lift Channel - 26 1 545-6313-01
vk Plastic Edging (Left/Right) - 18-1/8" 2 BARKRO18-14
Items i-v are secured 1o ltem | by: 3M Tape (Double-Sided). 128 (Qty. 1) (626-5080-00)

Note: Only.6" required, soldin- 12" lengths only.

(ASM. REF. 515-5450-00-4% , ltems i-v)

p3



For Backbox Parts see
the previous two pages.

item 11: Shown Broken
View for Clarity

View of the back of the Cabinet with the Backbox in the down paosition.

Power Box {in the Cabinet).

Qty. 4
«: ltem 2 Ordering Note:

. Leg comes with Leveler.

* Leveler can be purchased
separately. Leg cannot be
ordered WITHOUT Leveler

(see Parts Table below, Item 2).

Take Note:

* An asterisk ( * ) indicates item(s)
are not noted in the pictorials.

o Legend Note: ltems noted with a

interlock cyan square  are Cabinet Parts.

Switch- ltems noted with a white square [_]
are Switches.

View of the Coin
Door (item 17) open.

Nr. | CAB.PARTS & SWITCHES |QTY.| SPIPARTNr. CAB. PARTS & SWITCHES lOTY.I SPI PART Nr. *
1. Screened Cabinet BBH'™ (NoParts) . 595.5305.95p.B2] 7  Rear Glass Channel 20-3/8" Length. . 1 545-5038-00
2  Black Leg with Leveler Asm. 4 500-5921-50 8  Plastic Channel 42-5/8" Lg. (Left/Rt.) 2 545-5017-00
Item 2 is secured by: Leg Bolt Back Plate (535-5703-00) and Leg Bolt /8" X 16 X 2-1/2" | oL Side Armor {Left) W/O Button Guard 1 o 585.7097.02

/8" 2 L 3/8™ y :
~ Hex 5/8" Ha. (2/per) (231-5001-01) Leg Leveler ONLY (3/8"- 16X3)(500 5017-00). QR Side Armor (Right) W/O Button Guard 1 ‘ 70 {7 O2J

3S Start Button (Green Round) with Sw. + Lamp 500‘6388'44'“- ltems 9L & 9R are secured @ front & side by: Perm Stud 14 X 1! Flange Head Black.
4T Tournament Button (Yel. Sq.), w/Sw. + Lamp 1 500-6587-06-TL | (Qu t/per) (237:6116:01), 1/4-20 Flange Nut (Qty. 1/per) (240-5300-00) and #8 X 124120

uoueammapl sped

itern 35 & 4T includes the Switch & Lamp (No Wiring; desolder old wiring where Tamper Proot Black (Qty. S/per) (237-6173-05); @ rear (backbox) by: #10-24 X 1* Sq. Neck
required). Switch or Buib repiacemsm:‘ CS TWISTg LOCK (-TL} >> not snap-in << Carrg. Bolt Black (Qty. Vper) (231-5021-00) and #10-24 Hex Nut {Qty. 1/per) (240-5202-00)
e B o g B ocnsenty ° | 10 Frontoldng (Black <NOBUTTONHOLE> 1 515-7495-00
is not desired, use optional Button Plug Blac) . X - . " . /a7 ) N
Requires 3-Lug Terminal Strip (065-5204-03) and Diodes, TN4004 (Qty. 2) (112-5003-00) Item 10 includes: Self-Adhesive Foam Rubber 3/8” X 3/16" X 20-3/8" (3") (626-5001-00)

inside cabinet under button(s) for Lamp Operation (Diode for Switch, located on Switch.) ftems 10 works with Item 22 (next page) QNLY.

5 Flipper Button (Red) Assembly (No Switch) 2 500-5026-32 11 Playfield Glass (Tempered) 21 X 43' X 316" 1 660500100

Item 5 is secured by: Pal Nut for Elipper Button (Metal) (Qty. Z/per) (240-5003:01) | 12 HexKey Allen Wrench 5/18" 1 777-0001-00

Pal Nut inside cabinet secured by: #8 X 1/2 SHWH AB (Zinc)-(Qty. Vper) (234»5101 00) o " . o 5

and Washer (Zinc), 187" ID X 875" 0D X 048" Thick (Qty. 1/pen) (242-5059:00) 13 Corrugated Tubing Black 10 X 2.6'Lg. 1 05-5008-03
Eli Switch S e A bl Above ftem 13 covers the Cable Wiring Harnesses going into the Backbox from the Cabinet.

pper owi ngie Assem )

6S Flipp ch Single As v 2 500-6889-01 14 Roto Lock Male (R2-0055-02) 1 355-5006-01

Assembly Parts Included : Flipper Switch Stack Single (Paliney Contact) (180-5160-01) . X ;

and Capacitor - Ceramic .05 Mid 25 volt (130-5001-00) Item 14 is secured by: #10-24 X 1-3/4" Carriage Bolt Square Neck (Qty. 2) (231-5022-00),

1-1/4 SHWI 237-5 #10-24 Nylon Stop Nut (Qty. 2) (240-5206-00) and
ltem 65/6D are secured to Cab. by: #6 X SHWH AB (Zinc) (Qty. 2/per) (237-5959-00) #10 Washer, 7/32° 1D X 1/2* OD X 1/16" Thick (Qty. 2) (242-5003-00)

8D { Flipper Switch Double Assembly ﬁ éﬁﬁ_éééﬁ-ﬁi . : : : ; : o
Assembly Parts ncluded - Fiipper Switch Siack Double (Fainey Contacy) (180-516a-01) | 195 Foto Lock Female (on Backbox) 1. 355-5006-02
and Capacitor - Ceramic .05 Mfd 25 volt (130-5001-00) 16 Ball Shooter (Plunger) Assembly 1 500-6146-00-04
tem 65/6D are secured to Cab. by: #6 X 1-1/4 SHWH AB (Zinc) (Qty. 2/per) (237-5959-00)

PARTS TABLE & VIEWS CONTINUED ON THE NEXT PAGE. »

p 4



Qiy. 1 ..
per side 5

Cabinet - Parts

& Switches [ ] Continued

Qty. 1
per side
if used

Enfarged
Inside
Cabinet
View of
ltems 5 & 68,
Flipper Button

and Flipper Switch /
{Stack) 5 gmg:e
Asm ,/

{L. amp
inside) 4

Lamp Diodes on
Terminal Strip
below button(s).

Enlarged Inside Cabinet View
of ltems 38, 4T and 25 (258, 25C,
25H & 25W), Plumb Bob Tilt Switch.

arged Inside Cabinet View of
ftems 30, Power Box (30A), Service
Qutlet {30£), Fuse (301) and Fuse
Holder (30J).

Power On/Off Switch) is located under the
Cabinet-(Front.Right) directly below the

lInside Cabinet View without the Backbox or Playfield,

Thumb-Screw
included with
Plumb Bob only.

Te Note:

Legend Note: Items noted with a cyan
square  are Cabinet Parts. ltems noted
with a white square [_] are Switches.

@ . [CAB.PARTS & SWITCHES |QTY.] SPIPART r.

Nr. | CAB.PARTS & SWITCHES _|QTY.| SPIPARTNr. |

« PARTS TABLE & VIEWS CONTINUED FROM THE PREVIOUS PAGE.

17 CoinDoor 2:.Cht $V Up-Stk. 4:Bution Bracket 1 501:5018-172

item 17 is secured by: 1/4%20 X 1:1/4" Carri iage: Bojt Square Neck (Qty. 4) (231-5003-00)
1/4%-20 Flange Nut {Q1y. 43 (240-5300-00) and Fend Washer Y4 LD X 1" OD(Qty. 3)
{242-5009-00) Note: For Coin Door other than USA call Technical Support for SPI Part Nr.

18 Lock 5/8" Barrel, 3/4, Fit. Cam 1 355-5055-00
o Coin Door Switch (USA) (Happ) 2 ‘

ALT. SW.:
ALT. SW.:

19C: Coin Door Switeh (USA) (Coin Control) (180-5024-00)
194 Coin Door Switeh (¥ Japan) (180-5091-00)

4-Button Bracket (for Service Menu Buttons) 1  535-6860- 04
D() | SWITCH: 208: Push-Button Service Switth (Black) (180-5192-00)

SWITCH:  20R: Push-Button Service Switch (Hﬁd) (Qty. 2) (180-5192-02)

SWITCH: 20G: Push-Button Service Switch {1 (180-5192-04)

Ordering Note: Securing hardware for switches included. Decal in kit sold separately.

24 - Power Interlock-Maemory Protect Switch Asm. 1 500-5808-05
Assembly Parts Included : Mounting Bracket (535-9794-00), Power Interlock (Playfield)
Switch (180-5136-00) and secured by: #8 X 1/2° SHWH AB (Zinc) (Qty. 2) (234:5101-00)
22 Front Molding Lockdown Asm. 500-6881-00
item 22 is secured by: #10-24 X 1-1/4" Carr. Boit (Qty. 2) (231-5012-00) and
#10-24 Keps Nut (Qty. 2) (240-5207-00) ;
.23 Lockdown Spring (connectsdto handie) . 1 9655008 OO
" ltem 23 is secured by: #8 X 1/2" SHWH AB (Zinc) (Qty. 1) (234:5101-00)
and #10 Washer, 7/32° 1D X 1/2" OD X 1/16" Thick (Qty. 1) (242-5003-00)
24  Grills 2-1/2" X 18" (on Back & Bottom) 3 545 5072- 02
Plumb Bob Tilt Switch Indivual Earts Only Ind. Parts OnIy
" 258: Bracket for Hanger Wire (535-5221~ 00)
25 SW!TCH'LZSC: Contact Wire Form (535-7563-01)

25H: Hanger Wire (535-5319-02)
25W: Plumb Bob Weight (535-5029-00) (includes Thumb-Screw)

ltem 258 s secured to Cabinet by: #6.X 5/8" SHWH AB (Zinc) (G 4) (234-5002-00)

26L Slide & Pivot Support Bracket (Left) 1  535-5989-00
26R  Slide & Pivot Support Bracket (Right) - 4

ftems 26L & 26R are secured by: #10-24 X 1-1/4" Carriage Bolt Square Neck Black
(3/per) (231-5012-00) and #10-24 KEPS Nut (3/per) (240-5207-00)

180-5024-01 |

27  Transformer 5. 7VAC (with Ballast Winding). 1 010-5012-01
Item 27 i ired by: 1/4°-20 X 5/8" PPH MS (Zin) (Qty. 4) (237-5854-00) and
/47 Split Lock Washer (Qty. 4) (244-5000-00)

545-5072-03

28 Woofer (Speaker) Grill 7" X 7° 1
031-5007-01

29  Woofer 8" o Bound 8010 4Q 1
ltems 28 & 29 are secured by: #6-32 X 1-1/4" Fin Shank Screw (Qty:4)(237:5883:-00)yand
#6-32 Keps Nut (Qty. 4) (240-5008-00)

Power Input Box Asm. + Univ. Cable 1 515-5360-08
30A: Power Box (No Parts) Mounting Frame (535-5932-00)
30B*: Line Filter (150-5000-00)
30C*: Varistor® TNR159211KM (Domestic) (150-5001-00)

orVaristor TRM15G431KM (Euro) (150-5002-00)

30D: On/Oft Rocker Switch + Bracket Assembly {515-7085-00)
Switch, APEM R2101C5NBB (180-5001-03) + Bracket (535-8318-00)
Service Outlet (3-Prong / US) (180-5008-01) / International N/A
Line Cord 10' ROJ 3" + Ring Terminal Asm. (515-6566-00)
Recessed (Black) Cup (rear of Cabinet) (545-5122-00)
Snap Bushing 9/16" (White} (280-5001-01)
Fuse 8 Amp 250V Slo-Blo (Domestic) (200-5000-05)
orFuse 5 Amp 250V Slo-Blo (International) {(Qty. 2) (200-5003-00)
30J: Fuse Holder (205-5001-00)

SWITCH:

30D incl.:
30E:
30F:
30G:
30H*:
301

30

535-5990-00 | 37+ Meter +12VDC with Bracket Optional

Universal Cable & Jumper Caps (all voltage variations). See the Yellow Pages, Page y. 10.

31 Cash Box Plastic Bottom 1 545-5090-00
32 Cash Box Cover (Validator) 1 . 535-5013-03
33 Cash Box Lock Bracket (U-Wire) 1 535-7562-00
item 33 is secured by: #8 X 5/8' HWH AB (Green) (Qty 2) (234-5102-04) :

34 Large Hair-Pin Clip 1. 535-7772-00

35  Clamps [Multiple Sizes] 36 040-5000-24

Hem 35 s secured to item 1 by: #8 X 1/2" SHWH AB (ch) (Qty. 1/per) (234 =5101:00)

For following sizes, replace ~XX with: 3/4 Single = -0 (Qty. 9); 1-1/2" Single =14 (Oty. 3)

36 Zip Cable Tie (Screw Down Style) 4 040-5005-00
ftem 36 is secured by: #8 X 1/2" SHWH AB (Zinc) (Qty. 1/per) (234-5101-00}

opt. G-0053-013-102
t Meters (Diode included) are optional and were not included in this Pinball Machine. Order
without the bracket use G-0053-013-102A. More information or Qs? Call Technical Support.

pb5

" Parls ?;de‘nﬁﬁeéﬁm




Main Playfield Top -

Miscellaneous Parts [ ] and Brackets

| Nr. | THE PLAYFIELD - |QTY.| SPIPART Nr,
Main P/F Screened w/ Inserts & NO Parts 1 -5100-

P/F | P/F Complete w/ Inserts & ALL Parts | 505-5004-B2-B

| Nr. | MISC. PARTS (ABOVE)_

=

QTY.| SPIPART Nr.
9

| ForDecals, see Playfie

2  Inst Card [Eng./Spanish 1  755-51R2-12.Y
Note : Visit www.sternpinbail.com for a PDF copy of the Game Instruction Card which will
also have any transiated Instruction Cards made for this game. Find Game Link or Archives.
Spanish 755-5 : Germal 3-Y; ftalian 755-51A2:

www sternpinball.com/coinageca
Card(s) Part Numbers provided wi

ownload other c¢
ird obtions, click
sternpinbail.co

=pe
550-5032-06

535-0339-00
53

260-5000-00

-10 acke , Pi:éyﬁeld\ anger

(Qty. 2/per) (237-5890-00) and #8-32 T-Nut (Qf

1

uolBOLIUBP| Shied

tem 10 is secured to the Playfield (F;;F) by: #8-32 X 7/8*
ty. 2/1 240-5101-00

PART Nr.
988

2 535.8385-00

Unslotted HWH MS Zinc

p6

QTY.| SPIPARTN

e ey s




Main Playfield Bottom -

Miscellaneous Parts [}

and Brackets

Nr. | THE PLAYFIELD |QTY.| SPIPARTNr. |

-

Main P/F Screened w/ Inserts & NO Parts 1 830-5100-B2

P/F | PIF Complete w/ Inserfs & ALL Parts 1 505.6004.82-R2 ]

Nr. | MISC. PARTS (BELOW) 'QTY.| SPIPARTNr. |

See e Yellow Pages, ‘

1

r‘Flingr’s) 2 545'5721—00
2 190:-5007-00
j

3 PCB, OPTC Transceiver Amplifier 1 20-5233-01
Item 3 is secured by: #8 X 3/4" SHWH AB (Zinc) (Qty. 4) (234-5003-00)
Application Note : Required for OFTO Transceiver Pairs (500-6775-01) Jisted on the next
(... Switches). & ges y 42~y 43,

3 511-5223-00

5 3A250vSioBlo , 3 200-5000-08
FuseClipHolder(Socket) {1 205-5000-01 ]
ltem 5 is secured by: #6 X 1/2” PPH AB (Qty. 1/per) (237-5805-00}
Note: ltem 5, Fuse Clip Holder (Socket) 205-5000-01 is part of a set of 12 (205-5000-12).

You can order them as individuals (..~01) or a set of 12 (..-12}.

~ Diode Terminal Strip 2-Lug @10y isolaed. 4 055-5203-00

Diode Terminal Strip 3-Lug (813) isolated 4 055-5204-03
lode Tern ip 5-Lug e24)isolaed. 0 055-5204-05

6 HWH AB Zine (Qty. 1-2/per) (234-5000:00) =

ted in Cabinet. Note: 1N4004 Diodes (112-5003-00) are used in'all

N4OOT Dio‘des ‘c;an‘b'e‘ used for"Swizche‘s andlortamps:

__Nr. | MISC. BRACKETS (BELOW) [QTY.| SPIPARTNr.

7  Bracket, Playfield Support Slide 535-6862-05
item 7 is secured by: #10 X 1/2° HWH A (Zinc) (Qty. 2/per) (237-5817-00),
#B8-32 X 5/8" SHWH Swage {Zinc) Wax (Qty. V/per) (237-5975-03) and

#8-32 TNut (Qty. 1/per) (240-5101-00) o
8 2 535-5088-01

ge
; 207:584000) anc
Bracket, Pivot Pin Welded Assembi'y' k 2“ 50{1)."5329-03
Wax (Qty. 2lpen) (237-5975-00)
2 5358964-00
Qiy. 2/per) (234-5101-00) and
: See the Blue Pages, Page b 23.

0 535-0289-00

(Quy. 2) (234-5101-00)

545-5253-01

-5002-00) and

Siper) ‘

9




 Uo}B0lyusp| SHied

Playfield - Metal Posts & Fin Shank Screws (Actual Size) ¥

o o

b o o

1) o

E £ £
—— = £
2l o8 o
3 g g
z o ©
3 ** o

[~]

D

#6-32 Thread
B

E#

ltem 4 Postgcan use 5/16" 1.
545-5348-02 or While Ring 545-5348-52.

ltems 11-16 & 18 Posls can use a Black
Bumper Post Sleeve (Tall), 545-5308-00
(White, 545-5308-08 or Fud, 545-5308-22)
Usually, only Posts which are in the bail path
require a Bumper Post Sleeve,

LU

#6-32
Tap

D. Black Ring,

ltems 12-15 & 18 Posts are typically secured
by a #10-32 Nylon Stop Nut, 240-5203-00 and
#10 Washer, 242-5010-00 (Item 11 Post use a
#8-32 Nylon Stop Nut, 240-5102-00; item 16
Post use a #8-32 T-Nut, 240-5101-00),

#10-32 Thread
#10-32 Thread

#10-32 Thread

' Eﬁ%w@ il

Items 6-8 Posts can use 7/16" O.D, Black Ring,
545-5348-17 or White Ring, 545-5348-67.

Xg
0|

Playfield Wood or Back Panel.

Item D Note: Quantity 3/per on the Coil
Bracket Welded Assembly (515-5939-00)
in the Bumper Bottorn Assembly (515-6459-04).

ltems A-D Note:
The "Fins" keep
the screw from
turning inside the

#6-32 Thread
#6-32 Thread

(]

ltems A & B Note: Typically used to secure Hex Spacers onio the

Item C Note: Quantity 4 on bottom Cabinet Speaker Gril (Qty. 4)
(also requires #6-32 Nylon Stop Nut, 240-5005-00).

#6-32 Thread

wood hole,
ARG

k-]

g

Fa

£ #8-32 o,

o Tap T #6.32

& @)

10-32 Thread

) - E : . s ot o v
* - * = 2% see Page 84.
| METAL POSTS | SPIPARTNr. | Nr. | METAL POSTS | SPIPARTNr. |
Post [Fasten] #6-32 Thread // Wood Screw 530-5010-02 {2 Po‘stk[Hex Base] NO TAP //10-82 Thread 530-5332-00
Rost [Fasten]: #6-32 Thread // #6-32 Thread ~ 530-5012-02 | 13 Post[HexBs] #6-32 TAP // #10-32 Thread 530-5332-01
Post [Fasten] #8-32 Thread // #6-32 Thread  530-5008-00 | 14 Post[HexBs] #8-32 Thread // #10-32 Thr.  530-5332-02
Post Brass [Adjustable; Siiding] #8-32 Thread 530-5621-00 | 15 Post[HexBs.] #6-32 Thread // #10-32 Thr. ~ 530-5332-03
Mini-Post Wood Screw (no cut-away) 530-5004-01 | 16 Post [Hex Bs.] #8-32 TAP // #8-32 Thread 530-5332-04
Mini-Post Wood Serew 530-5004-00 | 17 PostiHexBs.+Groove] #6-32 TAP // #10-32 Thr.  530-5679-00
Mini-Post Machine Scr. // #10-32 4" Thread  530-5005-01 @ 18  Post[Hex Bs.+Groove] #8-32 TAP /. #10-32 Thr, 530-5753-00
Mini-Post MS // #10-32 875" Thread . 530-5005-00 "
8B | Mini-Post Short MS // #10-32 .875" Thread  530-5749-00 r‘X l :égffﬁ?’éfﬁ;fggiw | 25"3;37'2'&921; % 5 |
g  Post {Fasten} #6-32 Threaﬁ / Wood Screw 530-5263-01 B #6:32X7/8" Fin Shank Scrow  537.5921.04
10  Post #6-32 Tap // #6-32 Thread ; 530-5127-00 G #6-32 X 1% Fin Shank Screw 537-5883-00
11 Post[Fasten] #6-32 Thread // #8-32 Thread  530-5007-00 D #6:32 X 1a1s" Spiral Fin Shank Screw 537.5957-00

NOT ALL PARTS LISTED

P&

o ABOVE ARE USED ON THIS GAME H(QUANTITIEQ PER GAME WILL DIFFER). = |
_ COMPARE ACTUAL PART ON GAME TO ABOVE DRAWINGS TO IDENTIFY THE PART NUMBER REQUIRED. .

.




Playfield - Nylon Stop, KEPS, Hex, T-, Flange, Pal* & Wing Nuts* (Actual Size)

| Nr. [NYLON STOP NUTS* | SPIPARTNr. | :
N1  #6-32 Nylon Stop Nut ; ~ 240-5005-00 @ @
N2  #6-32 N.S. Nut (with V4" Hex Body) 240-5010-00 =
N3 #8:32 Nylon Stop Nut o , 240-5102-00
N4  #10-32 Nylon Stop Nut 240-5203-00 ﬁ A
N5 . #10-24 Nylon Stop Nut ‘ 240-5206-00 N1

ltem N5 used with #10-24 X 1-3/4" Carriage Bolt Square‘ Neck Blick (231-5022-00) located
in:the Cabinet forithe Roto Lock (Male) (355-5006-01).

NG #4-40 Nylon Stop Nut 240-5303-00
N7 #4-40 (18/8 Stainless) Nylon Stop Nut . 240-5303-01
N8 5/16"-18 Nylon Stop Nut 240-5316-00
Nr. | KEPS NUTS* | SPIPART Nr. | o
K1  #6-32 Keps Nut (with Star Washer) 240-5008-00 @
K2  #6-32 Keps Nut (with V4" Hex Body) ~240-5011-00
K3  #8:32 Keps Nut. ~ 240-5104-00
K4 #10-32 Keps Nut \ 240-5208-00 (N A
K5 #1024 KepsNut . . 240-5207-00 K1
K6 #4-40 Keps Nut 240-5318-00
[ Nr. [HEX NUTS* |_SPIPART Nr. | )
H1 #6:32 Hex Nut (No Star Washer)  240-5004-00 Q @
H2 #8-32 Hex Nut 240-5103-00
H3  #10-32 Hex Nut 240-5201-00
H4  #10-24 Hex Nut 240-5202-00 13 A
ltern H4 used with #10-24 X 1" Carriage Boit Square Neck Black (231-5021-00) located in H1
the Cabinet for the Side Armor Rear (towards Backbox).
H5  #10-32 X %" Hex Nut . 240-5209-00
H6  %4-18 Hex Nut ; 240-5315-00
H7  #2:56 Hex Nut ‘ 240-5301-00
H8 74"-14 Hex Nut 240-5317-00
| Nr. | -NUTS* |_SPIPARTNr. | ) P
T1  #6-32 ENut ; 240-5002-00 ® Y, Q (€
T2  #6-32 T-Nut (with Side Cut Off) 240-5002-01
T3  #832TNut ; 240-5101-00
T4  #10-32 (Black Oxide) T-Nut 240-5007-00
T5  #10-32 TNut (with Side Cut Of) 240-5205-00
T6 #10-32 X 5/16" 3-Prong T-Nut 240-5204-00
T7  H10:-24 TNut ~ ‘ ‘ 240-5200-00
[ Nr. [FLANGE NUT* | SPIPARTNr. |
F1 V4" X 20 Flange Nut 240-5300-00

ltem F1 used with 1/4-20 X 1-1/4 Sg. Neck Carriage Bolt Black (231-5003-00) iocated in the
Cabinet for the Side Armor (Front) and Pivot Hinges.

| Nr. | PAL NUTS* | SPIPARTNr. |
P1  Plastic Pal Nut (on Flipper Butions) 240-5003-00
P2 Metal Pal Nut (on Flipper Buttons) 240-5003-01

* Not Shown

[ Nr. [WING NUTS* | SPIPART Nr.
W1 #6-32 Wing Nut ~ ~ 240-5001:00
W2  #8-32 Wing Nut 240-5100-00
W3 #10-24 Wing Nut 1:240-5211-00
W4 V4"-20 Wing Nut 240-5302-00
W5 14"-20 Toggle Wing 240-5324-00

* Not Shown

NOT ALL PARTS LISTED ABOVE ARE USED ON THIS GAME (QUANTITIES PER GAME WILL DIFFER).
. COMPARE ACTUAL PART ON GAME TO ABOVE DRAWINGS ’TG(IDENTIFY THE PART NUMBER REQUIRED. |

P



Hex Spacers:

#6-32

Playfield Top - Hex Spacers (Actual Size) 1

©

Tap
(]
|

s

. S

G 3/4 ! E

f

o

T

. —
i .

hf

1%3||

example of "Bg"
with Male #6-32 Thread

11/411

34-39, the

T
-
~S

éj Threaded

lterns 1-33 are 14" wide. Items 34-39
5 & BA (the tap goes thru the length

1-end, #6-32 Tap on other.

Take Note:

are Sig" wide. With ltems 1-3A, 4A,
of spacer). With ltems 7, 8A, 9-33 &
tap is up to 54" deep on each end. Note: ltems 3B, 4B, 6B

(Not Shown) & 8B (Shown as example of all "B" Styles) all have a #6-32

end, the other end Tapped (same as ltems 7-33).

 Hex Spacers Not Used in current games may no

) #8-32 Thread

p longer be available. Choose an available size (+/-)
b and compensate with washers or other spacers.
Hex Spacer Nut 1/5" 0.D. X 1/4"-20 BO (254-5042-00) (Qty. 2) o/
13 - ith Pivot Hi ltem 29L/R, Page 43, Backbox Parts). 37; 2°
I&— Hg‘(”Spalc‘;r (2?119-%%55%70) (Qty. 4)age ackbox Fars) Lﬁ”‘g
@ 1o, ltem 42 Hex Spacer 1/2" X 1/4" #6-32 M/F (Qty. 0) (254-5049-03)
A ltem 43 Hex Spacer 1-1/2" X 1/4" #6-32 M/F (Qty. 1) (254-5049-09)
1 6 - “ g
. g 2 G 31,0 —[26] [27 — 31" 2
g 1 314" 25 @__35/8u
¢ oo 3 —24] 29} 35, ;
i ltem 44 Hex Spacer ik
E 2%"  susseasy iy 4" “T43" X 31" £6.32 MF T
N SALa s
- ) 41" ot Use is Game A
@: 21/2" s e l ’ .
— 41/431 E]34 d" 4
g 25/8” - ] l [ 5% m ‘ .

i )1-—\)4‘ Y X . 1‘
% _Nr. |HEX SPACERS | SPIPART Nr. | Nr. |HEX SPACERS | SPIPARTNr.
‘ a...' | 1 ' X4 #6-32 Tap (both ends) . 254-5008-00 | 19 2%' X4 :#6:32 Tap (both ends) - 254-5008-28

E 2 %" X V":#6-32 Tap (both ends) 254-5008-12 | 20 2%" X4":46-32 Tap (both ends) 254-5008-16
=0 3A U XU owea Tap (both ends) 254-5008-03 | 21 2% X Y4 :#6-32 Tap (both ends) 254-5008-08
E"; L aB* i Identical to 3A with #6-32 Thread end 254-5024-03 | 22 2% X" : #6-32 Tap (both ends) 254-5008-15

‘ ‘g . 4A %" X V4" :#6-32 Tap (both ends) 254-5008-02 | 23 27" X V4" #6-32 Tap (both ends) 254-5008-31
m 4B+ Identical to 4A with #6-32 Thread end 254-5024-02 124 3 X V4" : #6-32 Tap (both ends) 254-5008-14

: g 5 %' X Y":46-32 Tap (both ends) 254-5008-04 | 25 3% X 4':#6-32 Tap (both ends) - 254-5008-19
| BA 75" X W":#6-32 Tap (both ends) 254-5008-05 | 26 3%" X'4":4#6-32 Tap (both ends) 254-5008-26
6B* | Identical to 6A with #6-32 Thread en  254-5024-05 | 27 3% X Y':#6-32 Tap (both ends) 254-5008-27
71 X ' :#6-32 Tap (both ends) 1254-5008-06 | 28 3%' X '4":#6-32 Tap (both ends) 254-5008-25

8A 1%' X V4":#6-32 Tap (both ends) 254-5008-17 | 29 3% X'':#6:32Tap (bothends) 254-5008-36

8B | Identical to 8A with #6-32 Thread end 254-5024-17 | 30 4" X ,":#6-32 Tap (both ends) _254-5008-21

9 1% X'4':#6-32Tap (bothends) 254-5008-11 | 31 4%" X ':#6-32 Tap (both ends) 1254-5008-23

10 15/46" X V4" #6-32 Tap (both ends) 254-5008-34 | 32 AV X":#6-32 Tap (both ends) 254-5008-30

11% 1% XY :#6-32 Tap (both ends) 1254-5008-33 | 33 4% X Ya":#6-32 Tap (both ends) 1 254-5008-29

12 11" X V" 46-32 Tap (both ends) 254-5008-09 | 34 5%" XY4":#6-32 Tap (both ends) 254-5008-35

13F 1% X '":#6-32 Tap (both ends) 254-5008-13 | 35 114" X 5/46" 1 #6-32 Tap (both ends) 254-5018-09

14 1% X V4" :46-32 Tap (both ends) 254-5008-10 | 36 1%" X 5/16": #6-32 Tap (both ends) 254-501 8-06

15% 17" X V4": #6-32 Tap (both ends) 254-5008-20 | 37 2' X OS/yg": #6:32 Tap (both ends) 254:5018-07

16 2 X V4":#6-32 Tap (both ends) 254-5008-07 | 38 4'  X5/1": #6-32 Tap (both ends) 1254-5018-03

17 2V X 4’ :#6-32 Tap (both ends) 254-5008-32 | 39 4%16" X S1g" : #6-32 Tap (both ends) 254-5018-00

18 2" X V4" :#6-32 Tap (both ends) 254-5008-18 | 40 4.92" X5/1¢":#6-32 Tap (both ends) 254-5018-04

.~ NOT ALL PARTS LISTED

p 1

ABOVE ARE USED ON THIS GAME

(QUANTITIES PER GAME WILL DIFFER).

COMPARE ACTUAL PART ON GAME TO ABOVE DRAWINGS TO IDENTIFY THE PART NUMBER REQUIRED. |




Playfield Top - Plasﬁck Posts & Spacers & Metal Spacers (Actual Size)

KT
Various can use */1g

Colors \ Black Ring,
) 545-5348-01 or
/  {White) Ring, | f
O 545-5348-51  Various {
-
et %88
raanbgse %’&}ﬁ
(e Siyg® 3y ubber Paw
“Black Ring macgalgs#;eszsg-%ms-m or (SS’{;’gyg g
545-5348-02 or (White) Ring, 545-5348-51 s & SE
(White) Ring, 5151-00 %m:g
545-5348-52 Z §
Ed 33k 8§ 2
G
PLASTIC PART C_ 'L CHART o e —_—

LN [ _Color [N Color | Nr. Color ] | 1| Height Shown X 9g* 0., AR [y I5w 11
-00  Black -06 Yeliow -192  Fluor. Blue Zay X . 183" 11 = R dimen-
-01 Clear <07 Orange -13 Teal Green @ a5 U Py sion is
- Red - White . Gr ‘ arn s A measured
02 08 ) 14 . (Gray) OO0 10 A b
-03 Amber -09 Purple -15 Luminescent iﬁ ii U] [, frg,(,?tmis
04 Green -10 Fluor. Org. =16 Gold " e 9" point. _
-05 Biue -11  Fluor Green |4 ] 1 _L s

* tems 1 & 5 come in various colors. The "“XX" (the Jast E E n E l 9z l 101! 1%

2-Digits in the Part Number), should be replaced with the . i 1%

desired 2-Digit number from the above Color Chart (may

¥ ltems & through 11 dimensions are measured from bottom

not be available in every color; other colors used in prior to just under the cut-away. Item 33 dimension is measured 12: 11
0.D
7

games.may-no longer be available.) Call for availability.

s
38 %" ] %

Iig' | | A" %" %

from top-to-top of curve.” See pictorials with ltems 11 & 33.

e ] ] s 2

B

A

13-14 & 16 - 25:
Height Shown X %" 0.D. X .175" /.03,

15:
Vi X3%" 0.0, X 200" 11

w—h
for Natural ((White)},.- S5,

" Use 254.5000-06N

@)/_;E_%m —

J k*‘ 33 dimension is measured from this point.
7 0

26

11846 X 95 0.0. X 447" 1)

(] [
o [{s)

Note the Part Nr. &
Material Difference

1 11/8"

E

: 11/210

| Nr.| PLASTIC POSTS & SPACERS | SPIPARTNr. | Nr. | PLASTIC POSTS & SPACERS | SPIPART M.
1% Top Lane Plastic Mini-Lite Hood (XX:Colot) | 550-5061-XX | 21 74" X %" O.D. X 175" 1.D. Pls. Spacer (Gray) 254-5000-11
2%% Mini-Jewel Plastic Post (XX-Color) 550-5052-XX | 22 1" X3%"0.D.X.175"L.D. Pls. Spacer (Gray) 254-5000-04
3k 146" 1-Groove Plastic Post (XX-Color) ; 550-5059-XX |23 1%%'X %" 0.D. X .175" 1.D. Pls. Spor: (Gray) 254-5000-06
ltem 3 Only.: Use Part Number (550-5059-00) for color Black . i : item 23 Only : Add the letter " N " for color Natural (if available 2 or " B " for color Black.
4#x  1-Groove Jewel Plastic Post (XX-Color) 550-5034-XX | 24 14"X3%" O.D. X 175" 1.D. Pls. Sper. (Gray)  254-5000-05

ltems 3 & 4 typically sec’d by: Post Fastening Scr. #6-32 Top / #6-32 Bot. (530-5012-02). BHIX 3 OD X 175" .D. Pls:Spcr. (Gra S & :
Use Color Chart above for last 2-digits. Not all colors are available. 25 . 2 X 5 > X P ( y) 254 5000 08 ]

: Ites 14 Note: Use Color Chart above for last 2iit Not all colors are available. Iégs 131”;2/35;,5 :3/83 DSCEAS); ffz}si}% SECS’E‘/CH i?gf‘?:aﬁ?&mm ‘% n5(j§r;5000- 15
5% V4" Self Retain. Plastic Spacer (White) 254-5007-02 Not Shown and listed for reference only : 75 4 215" X3 0D X 475" 1D, |
6+ ¥ Self Retain. Plastic Spacer (White) 254-5007-05 | 13 516" X 14" X 147" -35: 5/16" X 516" X .190% -17: 134" X 34" O.0. X 175 1.0, |
7 % 3" Self Retain Plastic Spacer (White) 254-5007-01 27 Y4l X 845 O.D. X 144’ LD Metal Spacer 254-5014-03
8% 15" Self Retain. Plastic Spacer (White)  254-5007-04 | 28 1»" X 545" O.D.X .144" 1.D. Metal Spacer  254-5014-00
9% %" Self Retain. Plastic Spacer (White) - 254-5007-00 | 29 94" X 86" O.D. X 144" 1D, Metal Spacer  254-5014-04
10+ 3% Self Retain. Plastic Spacer (White) 254-5007-03 | 30 %" X 545" O.D.X .144" 1.D. Metal Spacer  254-5014-01
11 % 1" Self Retain, Plastic Spacer (White) 254-5007-06 | 31  1%4"X 545" O.D. X 144" D, Metal Spacer  254-501 4-02
12 %' X'"0D.X.147" LD, Pls. Spacer (White) 254-5000-03 | 32 1" X54g" O.D.X 144" 1.D. Metal Spacer  254-5001-00
13 %' X %" 0.D X 175" LD. Pls. Spacer (Gray) 254-5000-19 + . 15" Plastic Spacer Support
14 31¢"X %" OD.X 175" 1.D. Pls. Sper. (Gray)  254-5000-18 | 33%  (Duak-Locking) 254-5039-14

15 Wt X% 0.0, X.2000 1D Pls. Sper(Gray) . 254-5000-02 34 Plastic Spacer, .6"
16 ¥" X 3" O.D.X.175" LD. Pis. Spacer (Gray) 254-5000-09 ; P|ast§c !\S/ioumm% - 254-5054-00
17 %' X% 0.D.X 175" LD. Pls. Spacer (Gray) 254-5000-12 - Plastic Spacer, 1.18" ‘

U+ X3"0D.X 175" LD, Pl Spacer (Grog) " 524-5000-01 35 Plastic Mounting. . 254-5054-01
%' X% 0D.X 175'1D. Pls Spacer (Gray) 254-5000-14
%" X %" 0.D. X 175" LD. Pls. Spacer (Gray) 254-5000-07

NOT ALL PARTS LISTED ABOVE ARE USED ON THIS GAME (QUANTITIES PER GAME WILL DIFFER).
| COMPARE ACTUAL PART ON GAME TO ABOVE DRAWINGS TO IDENTIFY THE P/N REQUIRED.




Playfield - Rubber Parts Black [, White [ ] & Blue

Rings Actual Size)

Qutside
Diameter

over circle of

g tc hwith use,

yre

! items 1-13 are

measured by the

Measurements Inside Diameter
ot o) (P femst-9 [N RUBBER RINGS __ |QTY.| SPIPART -, |
approximately 4 3" 1.D. Rubber Ring BLACK 545-5348-10
1/4"thick. Items 3" 1.D. Rubber Ring WHITE 545-5348-60

10, 12-15 are

37 i
approximately 2 2% LD Rubbef Ring BLK 545-5348-20
3/16" thick. Item ~ oNU :
13 can also be a 3 2%" 1.D. Rubber Ring BLK 2 545-5348-09
7/32"1.D Ring. n :
sizeis imgrinlt,;% onT Zi 2%2"|D. Rubber Rng WHT  545.5348-59
- P~. Rings except for ltems 4 2" 1.D. Rubber Ring BLACK 1 545-5348-08
/,/‘ (; 14-15 (7/16" O.D. & 3/8" 2" 1.D. Rubber Ring WHITE 545-5348-58
AN “~. 0.D.). Usethispageasa 134" 1.D. Rubber Ri
RS ~ guide to measure rings 5 ‘4‘ — ub er Ring BLK 1_545-5348-21
’ - T S~ where the size imprint or . . : NU Gen
AN > rgafk do;sv not /exijst, 6 11" LD. Rubber Ring BLK 1 545-5348-07
/ ‘ Ize «" 1.D. 1%2" 1.D. Rubber Ring WHT . -5
S (Black or White) was 11/2“ DR ber NG HES 05534857
L, never used. Choose 7 4”1.D. Rubber Ring BLK 1 545-5348-056
K a Ring Size +/- V4" 114" .D. Rubber Ring WHT 545-5348-55
y 1.D. {frequired. 5 1" 1.D. Rubber Ring BLACK 1 545.5348-05
/ \ \‘ \‘ 1'L.D.Rubber RingWHITE  545.5348.55
Yoo Vg %" 1.D. Rubber Ring BLACK 1 545-5348-04
Voo %" 1.D. Rubber Ring WHITE 545-5348-54
Voo “lys 1D Rubber Ring BLK 545.-5348-18
Measurements i \ ! 10 T R T :
are LD. (Inside oo /16" 1.D. Rubber RMGWHT . 545 5343 60
Dlr)z)?f;gf‘glagglgg) ‘: ! ! 11 ¥3" 1.D. Rubber Ring BLACK 545-5348-03
e e s s
o ;1 | 4o Yhe'LD.RubberRingBLK 4 545.5348.02
. o] %16 1.D. Rubber Ring WHT 545-5348-52
v 4 ! N 37 B
o Note: ! Sizes 13 /15" 1.D. Rubber Ring BLK 6 545-5348-01
j % larger than 3" 316" 1.D. Rubber Ring WHT 545-5348-51
‘ [.D. currently = 7/ vSnR ; . : i
a’: available in Black 14 _7/16" - gbberﬂfng SLK 51 545-5348 1_‘
Only (NOt Used).‘ /16 OL ubber ng WHT o 545-5348-6/
| ™~ 34" (545-5348-11); Note: ltem 14, 7/16" O D Black Fings (Qly. 4201 49) are used 10 cusion
| 4"(-12); 4" (-13); 5"(-14); the Bayonet Sockets under the playfield (between bracket & playfisld).
a 52" (-15), 6" (-16). Sizes Not %' O.0. Rubber Ring BLK 545-5348-19
5 . Shown on this page, listed in the 3" O.D. Rubber Ring WHT 545-5348-69
| - s - Parts Table below or are noted with N/U Small Elipoer BLACK Ring
‘ g NS .~ T (Not Used) are currently not available. . [Soft Dur%p! 9 545-5207-00.
T I Y Small Flipper RED Ring = .
- S - T - - (Sc)f( Duro) : 545'5207'252
_________________ VoSS Fibper BLACKRInG 5 545.5077.00
Large Flipper YELLOW Ring -
17 (50 Duro) (use -06 40 Duro) 945-5277-04
N . Large Flipper WHITE Rin
. ~ ldkelNole: = = o0 Buro” 9 545-5277-08
For Blue Rubber Pads, see the next page and/or the Blue Pages Large Flipper RED Ring . .99
for the assembly the pads are found on for the part number. (Soft Duro) 545-5277-22

QTY.| SPIPART Nr. | Nr. | RBR. BUMPER POST SLVS. |QTY.] SPIPART Nr. |

| Nr. | RUBBER BUMPER PAD

A% Bumper BLK Pad (Lg. w/grommet) - o Bsa55458.00 | D* Bumper BLACK Post Sleeve (Tall) 7  545-5308-00
ltem A are located on FEhpper: Assembl/esf See next page forlocation. : ltem D in #5123 use 545-5308-22; ltem D in WHITE use 545-5308-08.
B# Bumper BLK Pad (Sm.w/grommet) 3 545-5105-00 | E* Bumper Post Sleeve (Short) 1 545-5151-00

tem B are located on multiple assemblies. See next page for location.



Playfield Top & Bottom - Rubber Parts Black . White [ ] & Blue [l Continued

YD)

— .»-5;//////////4%7////”/////////%”””%

+ 0 %55

" [~]
"

3
'Y 3 7




Playfield Top & Bottom - Small Bayonet Sockets & Bulbs [ (Actual Size) 7

LED Bulb
(Bayonet Style)

g
—
g “Q 1
i m 1
= |
=2
£
=
O
' | Nr. | BULBS (#44) SPIPART Nr. | Nr. | BULBS (LED & #455) | SPIPART Nr. |
A #44 Bulb (Clear) Heavy Filament. . = 165.5000-44-HF | B  LED Module (WHT) (12.8v 20-25ma) Bynt. 112-5023-08
#44‘ Bulb (replace -XX w/color be/ow) : 165-5053-XX-HF item B Note: Different Colors may be available ~
ltem A Note: Amber (165:5033:03-HF): Greon (165-5053-04-HF): Yelicw (165-5058-06-HE): Red (112-5023-02); Amber (112-5023-03); Green (112-5023-04); Blue (112-5023-05);
Red (165-5050-02:HF): Blue (165-5053-05-HE): Orange (165-5053:07:HE) o
Nr. | SMALL BAYONET SOCKETS SPIPARTNr. | Nr. | SMALL BAYONET SOCKETS | SPIPARTNr. |
1 2:-Lug Staple Down Socket . 077-5000-00 9 3-LluglLaydown Socket (3 Lugs Flay) . 077-5006-00
2 3-Lug Stand-Up Socket (Med. Brkt.) ; 077-5008-00 | 10 2-Lug Stand-Up Socket (Tall Bracket) ; 077-5005-00
3 . 2-Lug Stand-Up Socket (Med. Brkt) . 077-5002-00 | 11  8-Lug Stand-Up Long Shell Socket 077-5013-00
4 2-Lug Stand-Up Socket (Short Brkt.) 077-5223-00 | 12 2-Lug Stand-Up Lg. Shell Socket (als) 077-5031-00
5 . 2-Lug Stand-Up Sekt. (Short Bracket) 077-5002-31 | 13  1-Lug S-ULg. Shell Sckt (Med. Brkt) 077-5012:00
6  3-Lug Staple Down Socket 077-5001-00 | 14 3-Lug S-U Lg. Shell Sckt. (45° Brkt.) 077-5035-00
7. 2-LuglLaydown Socket S 077-5003-00 | 15  3:Lug Laydown Sockst {2 Lugs Bent)  077-5032-00
8  3-Lug Stand-Up Socket (Tall Bracket) 077-50098-00

NOT ALL PARTS LISTED ABOVE ARE USED ON THIS GAME (QUANTITIES PER GAME WILL DIFFER). .
. COMPARE ACTUAL PART ON GAME TO ABOVE DRAWINGS TO IDENTIFY THE PART NUMBER REQUIRED.



Playfield Top & Bot. - Small Bayonet Sockets & Bulbs B (Actual Size)

T Continued

b

| Nr. | BULBS (#89) | SPIPART Nr. | Nr. [LARGE BAYONET SOCKETS SPI PART Nr. |
D #89 Bulb Heavy Filament 165-5000-89-HF | 1  2-Lug Laydown Standard Socket 077-5100-00
2 2-Lug Stand-Up Short Socket 077-5101:00
3 2-Lug Stand-Up Long Socket 077-5102-00
4  2-Lug Stand-Up Rev. Mount Socket 077-5103-00
5  2-lug Stand-Up Rv. Mnt. Short Socket 077-5106-00
6 2-Lug Straight Leg Socket 077-5107-00

NOT ALL PAM'Q LISTED ABOVE ARE USED ON THIS GAME (QUANTITIES PER GAME WILL DIFFER).

GOMPARE ACTUAL PART ON GAME TO ABOVE DRAWINGS TO IDENTIFY THE PART NUMBER REQUIRED.




Playfield Top & Bottom - Wedge Base Sockets & Bulbs ER (Actual Size) 1
B B = F1 2

Red! Greeti

Yellow

#555 6V n

Bulbs e
#161 12V - ”

Bu!b #906 Note: Always replace with same type bulb in original application.

Bulbs

LED Bulb
{Wedge Base)

ltern 5a or 5b sockets are secured to the playfield or assembly by tem 5¢
Plastic Bracket or may also be snapped into specially cut Clear and 7 or
Screened Plastic Pieces or Metal Brackets (used for multiple
mounting of sockets when positioned closely together or
in tight areas). If Plastic Pieces or Metal Brackets are
used to mount ltem 5a or 5b Sockets, it will be noted on
Piayfield Bottom - Miscellaneous Parts and Brackets,
page earlier in this Chapter.

ltem 5a is a solderless IDC (Insulation Displacement
Connection) Socket with a built-in Diode, 1N4003 (112-5003-00)

Black Wires (Qty. 2) are 12" each.

Item 4 Socket does not require brackets.
Old stock may include "L” style brackets
(each side); do not secure to assembly.

] E (can be replaced with TN4007 Diode, 112-5001-00). item 5b Socket
8 Yellow) is identical Sock i
¥ | ?hEET.I‘\ 5¢c] ﬂ:I:_—:J NOT REQUIRE 5 cloc (aeh o sonpey
w
o ,
@ =N
1 a Just squesze '_‘%’__‘
= e
g‘ socife( together
‘ il awe
| 2 A
=¥ | orbracket for easy u} U jm]
- Bulb replacement. 5a only
i“‘{m_? 5b is Yellow with No Diode
Nr. | BULBS (#555) |__SPIPARTNr. | Nr. [BULBS (LED & #906) | SPIPART Nr.
E1a #555 Wedge Base Bulb (Clear) 165-5002-00 E6 LED Module (WHT) (5v - 6.3v) Wedge Base 112-5024-08
£0.E5 - #555 Wedge Base Bulb (Multi-Color) 165-5054-XX item E6 Buib Note :  Typically used with ltem 4 Socket in Pop Bumpers. ‘
ltem E2-E5 Bulb Note: Different Colors available (not used in this game) ~ ‘ E . #5906 Wedge Base Bulb (Clear) ; 165-5004-00
Fed (165-5054-02); Green (165-5054-04); Biue (165-5054-05); Yellow (165-5054-06); tem F Note: Difterent Golors available (ot used in this garne) -
E1b #161 12V Wedge Base Bulb (Clear) 165-5032-00 Red (165-5004-02); Amber (165-5004-03); Blue (165-5004-05); Yellow (165-5004-06)
__Nr. | WEDGE BASE SOCKETS | SPIPARTNr. | Nr. [ WEDGE BASE SOCKETS | SPIPART Nr. |
1 Wedge Base Socket (Laydown) 077-5026-01 53 IDC Snap-On Socket (Biege) : 077-5216-00
2 Wedge Base Socket (Offset) ~ 077-5029-00 | 5b [IDC Snap-On Socket No Diode (Yel.) 077-5216-01 |
3  Wedge Base Socket (Laydown Gl) 077-5030-00 5¢ Y4 Ht Bracket (White) 545-5760-18
4 W.B. Socket (Bumpers/Special App.) 077-5206-00 6  Light Reflector (Silver Pist.) REF540N 545-5409-01

Note ltem 6 : Typically used with ltem 1 (but will fit on any similiar Wedge Base Socket).

NOT ALL PARTS LISTED ABOVE ARE USED ON THIS GAME (QUANTITIES PER GAME WILL DIFFER).
SRI'NEN COMPARE ACTUAL PART ON GAME TO ABOVE DRAWINGS TO IDENTIFY THE PART NUMBER REQUIRED.




	BBH-Blue
	BBH-Pink

